http://www. parsun.com.cn |Ig?,\§)l.ln

Bl

SAEles
PARTS CATALOGUE

7N B BEEN NIV 25 AR 13 B IR 2~ &l
SUZHOU PARSUN POWER MACHINE CO.,LTD



VN

CONTENTS

HE[I— — — — — — — — — — — — — — — — — — — — — — — 1~3
BRACKETI— — — — — — — — — — — — — — — — — — — — — — 1~3
Bizgg - ———— — —— — — — — — — — — — — — — — — 4~6
STEERING — — — — — — — — — — — — — — — — — — — — — — 4~6
AKEREFEK - — — — — — — — — — — — — — — — — — — — - 7~38
UPPER CASING - — — — — — — — — — — — — — — — — — — — - 7~8
EE — — — — — — — — — — — — — — — — — — — — — — — 9~10
BOTTOM COWLING - — — — — — — — — — — — — — — — — — — - 9~10
B EyE - ——— - - - - - - - — - — — — — — — — — = 11~12
CONTROL SYSTEM — — — — — — — — — — — — — — — — — — — — 11~12
ATRBRBBARE] — — — — — — — — — — — — — — — — = 13~15
LOWER CASING & DRIVET — — — — — — — — — — — — — — — — —13~15
ATREAKIBHZHZT — — — — — — — — — — — — — — — — — 16~17
LOWER CASING & DRIVET — — — — — — — — — — — — — — — — —16~17
WAAHT - — — — — — — — — — — — — — — — — — — — — ~ 18 ~19
ELECTRICAL SYSTEMI — — — — — — — — — — — — — — — — — —18~19
MERGED — — — — — — — — — — — — — — — — — — — — —20~21
ELECTRICAL SYSTEMII — — — — — — — — — — — — — — — — — —20~21
WARKND — — — — — — — — — — — — — — — — — — — — —22~23
ELECTRICAL SYSTEMII — — — — — — — — — — — — — — — — — —22~123
BdeEE - — - - - - - - - - - - - — — — — — — — — - 24~ 25
CRANKSHAFT & PISTON — — — — — — — — — — — — — — — — — — 24 ~25
g - - —— - — - - — - - — - — — - — — — — — — - 26~128
CRANKCASE - — — — — — — — — — — — — — — — — — — — — — 26~ 28
WAL — — — — — — — — — = = — = — — =~~~ — — 29~ 30
FUEL SYSTEM — — — — — — — — — — — — — — — — — — — — — 29 ~ 30
ERGE — — — — — — — — — — — — — — — — — — — — — — 31~ 32
INTAKE SYSTEM — — — — — — — — — — — — — — — — — — — — 31~ 32
hwEAE — — — = — = — = — = — = — = — = = = — = —33~35
CARBURETOR ASSY - — — — — — — — — — — — — — — — — — — — 33~ 35
MEAF - — — — — — — — — — — — — — — — — — — — — — 36~ 37
TOP COWLING ASSY — — — — — — — — — — — — — — — — — — — 36~ 37
BIE— — — — — — — — — — — — — — — — — — — — — — — 38 ~ 40
STARTER- — — — — — — — — — — — — — — — — — — — — — - 38 ~ 40
M - — — — — — — — — — — — — — — — — — — — — — - 41

FUEL TANKk. - — — — — — — — — — — — — — — — — — — — — - 41

BERBAGH - — — — — — — — — — — — — — — — — — — — = 42 ~ 44
HYDRAULIC TILT SYSTEM - — — — — — — — — — — — — — — — — — 42 ~ 44
FaRA— — - — - - - - — — — — — — — — — — — — = — 45

MANUAL TILT— — — — — — — — — — — — — — — — — — — — — 45

HwmESAYF - - — — - - - - - - — - — — = — — = — — - 46

LINK ROA ASSY — — — — — — — — — — — — — — — — — — — —46

BAEUEYF — — — — — — — — — — — — — — — — — — — — — 47~49
CONTROL BOX ASSY — — — — — — — — — — — — — — — — — — — 47~ 49
RN EHRBEY) — — — — — — — — — — — — — — — — — —50~52
CYLINDER HEAD ASSY (REPARE KIT) — — — — — — — — — — — — — — 50~52
MERI@GEE) — — — — — — — — — — — — — — — — — — — — 53~ 54
APPENDIX 1(REPATE KIT) — — — — — — — — — — — — — — — — — 53~ 54
WFLGBEY) — — — — — — — — — — — — — — — — — = = — 55~56

APPENDIX 2 (REPARE KIT) — — — — — — — — — — — — — — — — — 55~56

FHAFAER — — — — — — — — =~ = = = = = =~ L~V
PARTS CATALOGUE INDEX — — — — — — — — — — — — — — — — Y



T60Z 1 F At PAGE 1 OF 56
R4 | #E
PARTS NAME: | BRACKET




T60Z it PAGE 2 OF 56
FHELR | He
PARTS NAME: | BRACKET
SN, PART NO. DESCRIPTION DESCRIPTION QTY
5BED  |BHES EHAH () EBARED %e
L |785-02000005 HERE ABSORBER COVER
2 |6B/T5783-M8x35 7 B HMBx3S BOLT M8x35 3
3 [oB/197.1-8 THES VASHER 8 11
¢ [185-00000003 Ak ROBBER CAP 4
s |185-02020003 K LONG BOLT )
6 |T85-02020004 H 14 EB VASHER B )
7 {185-02020002 W B VASHER B )
g [185-02020001 BEEAER ABSORBER WASHER B 4
o |185-02020100 BB ABSORBER B )
10 |185-01020001 BIAE BRACKET 1
11 |T85-01020008 TULER M10xL. 25528 BOLT M10x1. 25x28 )
17 [6B/TEIT0AMI0x1 25 [ s EML0x1. 25 NUT M10x1. 25 )
13 [6B/T97.1-10 F4E10 WASHER 10 2
14 |cB/T889.2-M10x1.25 |75 4t B EN10x1. 25 NUT, SELF LOCKING M10x1.25 | 2
15 |F60-01010102 TERA A SUPPORTING ASSY A 1
16 |T85-01010203 TEBERHE BUSH, NYLO 2
17 [Fe0-01010103 XHERR A E BUSH, NYLON !
18 |F60-01010004 YR hE BUSH, NYLON J
19 |6B/T818-Mex10 A LEAT Mox10 SCREW M6x10 1
20 |T60-01010001 ERAZA WIRE, LEAD A 1
2 [F60-01010201 k24K (F) BRACKET, CLAMP (RIGHT) 1
27 [F15-01010007 b NUT P
23 |F25-01010011 ikee it e NUT )
24 |TB/T7940. 1-M6 BRAE AT Mo NIPPLE, GREASE 3
25 (18501010210 AT CAP, GREASE NIPPLE 3
26 |T60-01010301 kTR BRACKET 1
)7 [6B/T894.1-16 WA ELS CIRCLIP 16 )
28 [T60-01010004 HHAE BUSH A )
29 {T60-01010005 2D BUSH B )
30 |T60-01010006 AR PIN UPPER SHOCK MOUNT |
30 |6B/7897.2-3x20 PR EEREREH X0 PIN, SPRING )
3 [185-01010206 TERERAE COLLAR, DISTANCE 1
33 (18501010207 IS SPRING |
3¢ (18501010208 TELE PLATE 1
35 (6B/T5783-M6x10 XA Nx10 BOLT Méx10 |
36 |6B/T823-Mex16 0N AT Mexl6 SCREW Mox16 )
37 T60-00000003 R BN E COVER, ABSORBER 2
38 |6B/T5783-M8x25 N N8x25 BOLT M8x25 4
39 [185-00000007 REERE SPRING 4
40 {T60-00000002 EEREBEN PLATE, ABSORBER )
41 {785-0000006 ¥HEYE NUT )
42 [185-01020005 E A BUSH )
43 |185-01020004 FEIEYR 0-RING )




ELE=S PAGE 3 OF 56
stk | #e
PARTS NAME: | BRACKET
SN PART NO. DESCRIPTION DESCRIPTION (T
5BEE RE4S R4 () AR EX) %2
44 {185-01020006 i T A BUSH 1
45 |185-01020007 WEEE T4 ABSORBER BLOCK 1
46 |185-00000020 HEZAE WAHSER 4
47 |6B/T923 MK 25 [EHEE ML 25 NUT M12x1. 25 )
48 {185-01020010 +H CIRCLIP 1
49 |T85-00000004 HEZE® BOLT, BSORBER )
50 [185-01010209 B A% WIRE, LEAD B |
51 |T85-00000002 2 EA WASHER A 2
52 {785-00000001 B A WASHER )
53 [185-00000100 EEREBAH ABSORBER ASSY (LEFT, RIGHT) !
54 [185-01010403 g CONICAL SPRING 1 Bl/BF
55 |185-01010400 A RAA A LIMITATIVE ROD ASSY ! BM/BV
56 |P60-01010002 Py Sy E8 DOUBLE-EDGED TUBE 1
57 [T60-01010101 kEHfE (£) BRACKET, CLAMP (LEFT) 1
58 |F60-01010104 TERL D SUPPORTING ASSY B 1
59 |185-01020003 FER IR BUSH 1
60 [185-01020002 Bt L WASHER 1




T60F 4 it PAGE 4 OF 56
FHMELH | BRAG(FE)
PARTS NAME: | STEERING ( MANUAL CONTROL )




To0R A+ PAGE 5 OF 56
FH@AR:  |BREA(FE)
PARTS NAME: | STEERING ( MANUAL CONTROL )
SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
HEEE  |2pse AR (X EEARER %8 i
I {T15-01020400 B FRELAE STEERING HANDLE ASSY 1
) |GB/T820-M5x25 TFREHTLEAT W5x2S SCREW M5x25 |
3 |6B/T848-10 NAE 10 WASHER 10 )
4 [F4-01090007 Egu4 SPRING, COMPRESION |
5 {T60-01030101 FAITF G4 THROTTLE LEVER |
6 [F4-01090006 S BUSH 1
T [160-01030001 B HANDLE, STEERING 1
g (185-01030200 TR E A THROTTLE CABLE ASSY 1
9 |0B/T889.2-M12x1.25  [FABAMAASARE ML |NUT, SEL-LOCKING M12x1.25 | 1
10 (6B/T879.4-03x16  |[FERAHEMEEAONE PIN 0l I
11 |185-01030102 TR Ak HANDLE, STEERING 1
17 [185-01030002 EHER HOUSING, THROTTLE LEVER 1
13 [185-01030002-1 18 24 A WEDGE A, THROTTLE LEVER 1
14 [160-01030002 i E R D WEDGE B, THROTTLE LEVER 1
15 [185-01030005 EME A4 GASKET 1
16 |T60-01030003 HETEHR CAVER, THROTTLE LEVER 1
17 |6B/T818-Mox T B R AT M6x6 SCREW, PAN HEAD Méx6 1
18 [IB/17940. 16 H ARG NOPPLE, GREASE 1
19 |B/T818-N5x12 i LB AT MSx1) SCREW, PAN HEAD M5x12 4
20 |T85-01030015 HRHEE WASHER 2
2 {185-01030016 HR4E WASHER )
22 {185-01030017 UYL VASHER WAVE !
23 |GB/T88Y. 2-M10x1. 25 [EAREA A A B EMI0x1. 25 |NUT, SELF-LUCKING 1
24 [185-01030007 FhERREATE BUSH, NYLON !
25 |F25-01010009 R At E WASHER, NYLON 1
2% [185-01030301 g BARCKET 1
27 {185-01030013 AR AR BUSH 1
28 |6B/T97.1-12 T4RE 12 WASHER 1 1
29 |185-01030014 FEEH M2x1. 25x70 BOLT M12x1. 25x70 1
30 |6B/T3783-Mex16 e Nex16 BOLT Mx16 3
31 |85-01030012 LA INDICATOR, SHIFT 1
3 |B/193-6 BUAE 6 VASHER, SPRING )
33 (68/197.1-6 T4E 6 WASHER 6 7
34 [185-01030011 AR CAM PLATE, HANDLE 1
35 |IB/T727. 1-M10x32 FH N10x3) LEVER, SHIFT CONTROL 1
36 |185-01030010 THEERRE COLLAR 1
37 (6B/T308-12 %k 12 BALL 12 1
38 {185-01030009 THERES SPRING 1
39 [185-01030500 RHF A HANDLE, GBAR SHIFT 1
40 |cB/T91-02x12 ookl PIN ®x12 )
41 |T85-01030018 PREREIE BUSH 1
4 |T60-01030202 RAEEB CONNECTING ROD B 1
43 [160-01030201 RAERITA CONNECTING ROD A 1




T60% 1+ F it PAGE 6 OF 56
FH@AR:  |BREA(FE)
PARTS NAME: | STEERING ( MANUAL CONTROL )
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
L B4R (R EEARER %8 i

44 |10-32-UNP-2B 7~ A E10-3)-UNP-2B NUT 10-32-UNF-2B 1
45 |cB/15783-M6x25 AR N6x2S BOLT M6x25 3
46 |185-01030003 EEEER FRICTION 1
47 |6B62-M6 RHERE M NUT, WING 1
48 |T85-01030008 N LER BOLT 1
49 |6B/T879. 2-02x6 B EES 06 PIN O )x6 1
S0 {T20-06000037W B F % INCHING SWITCH 1
51 |T60-00000008BY CehiriFat RETAINING PLATE, INCHING SWITCH | 1

52 (185-050000428W B AR BAFFLE PLATE, INCHING SWITCH | 1 R B
53 [FLs-13000400w AERXAH STOPER, HANG ROPE ASSY |

T40-01020101 AEF XA STOPER, HANG ROPE ASSY FOR Bi-D
54 [P4-01090401 AR TA% ENGINE STOP SWITCH ASSY |
55 (T85-01010700B R R R START SWITCH ASSY 1

56 [185-01010701B¥ BifxtE UPPER COVER, START SWITCH | 1 O B
7 [6B/T818-M6x10 R AT Mex10 SCREW, PAN HEAD M6x10 1
58 |T85-010107028W BHFATE LOVER COVER, START SWITCH 1
59 (T85-01010703BV BTk START SWITCH 1
60 |T85-01010705BW SR4LFB VIRE CLIP B l
61 (T60-01030200 RHERRAL CONNECTING ROD ASSY 1




TOOZ 4+t

PAGE 7 OF 56

FHEL

AERERHK

PARTS NAME:

UPPER CASING




T60Z 1t PAGE § OF 56
FAELH:  |KLEERK
PARTS NAME: | UPPER CASING
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
G AR (ER ARG %8 &t
1 |F15-00000006 T 96112 PIN ¢6x12 6
) |T60-00000005 RAHE 4 GASKET, ENGINE 1
3 {T60-02010001 ¥ARER SEAT, OUTLET MANIFOLD 1
4 |6B/197.1-8 THE 8 WASHER § 16
5 |0B/T3783-M8x30 AR M8x30 BOLT M8x30 9
6 |0B/T5783-8x35 AR M8x3S BOLT M8x35 9
7 |185-02010010 P Ao WATER NOZZLE, PLASTIC 1
§  |T60-02010002 S ChE g GASKET, OUTLET MANIFOLD |
9 |T60-02010003 W5 Bk GUIDE, BXHAUST 1
10 |T60-02010005 HE Y4 OUTLET MANIFOLD 1
11 |T60-02000004 BEOFHE SEAL, OUTLET 1
12 |T60-02000003 HE P A RUBBER, OUTLET MANIFOLD 9
13 {T60-02000002 HEFETHE SEAL, OUTLET MANIFOLD 1
14 |T60-02000001 KEgEEEk UPPER CASING 1
15 |F40-00000002 KEEBfEsE RUBBER PLUG, UPPER CASING |
16 |B/T3783-M8x85 AR M8x8S BOLT M8x85 6
17 |6B/T6170-M10x1. 25 |R/A%H W10kl 25 NUT M10x1. 25 4
18 |GB/197.1-10 THE 10 WASHER 10 4
19 |GB/T3783-M8x110 F AR M8x110 BOLT M8x110 | FOR B/BY
20 |T60-02000005 (22F) [HEK4E EXTENSION 1
20 |T60-00000004 (22F) |FUL#E# MIOxL. 25485 BOLT M10x1. 25x85 4




PAGE 9 OF 56

=
=
—
—
=
=
S
2=l |3
ot | E
\JiNe =
= =
=
= --
E B =
4 =
jve]
| E
| =
=




TOOE (¢ 3

PAGE 10 OF 56

FHfAR: |KE
PARTS NAME: | BOTTOM COWLING
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
G B4R (R ARG %8 &t
1 [T60-03000100 TES EFHA LOCKING HANDLE 4, TOP COWLING| 1
) [185-03000011 MEHEFRELE BUSHING, LOCKING HANDLE 4
3 (16003000001 KE BOTTOM COVLING |
& [160-03000010 B2 LIPS RUBBER PLUG, ABNORMAL 1
5 {160-03000007 EENEH COVER BOARD, BOTTON CONLING 1
6 [6B/97.1-6 T4H 6 VASHER 6 T
T |6B/T5783-M6x16 AR Nox16 BOLT Mgx16 )
8 [185-03000010 gr4E WAVE WASHER )
9 |T60-03000008 THEH BN LOCK HOOK A, TOP COWLING 1
10 {T60-03000009 TEH 5B LOCK HOOK B, 0P COVLING 1
11 |6B/T5783-M6x12 A AR Nox1) BOLT Méx12 )
12 |6B/T5783-M6x25 A AR Nox2S BOLT M6x25 3
13 |6B/T5783-M6x20 AR N6x20 BOLT M6x20 3
14 {T60-03000200 MEHEFHB LOCKING HANDLE B,TOP COVLING |
15 |F15-05000009 R AR NIPPLE, PLASTIC |
16 |B/T5783-M6x30 FAER Mox30 BOLT M6x30 4
17 [F25-00000004 BALE 6 SUPPER WASHER 6 4
18 [T60-03000002 TR RE SHEATH, VAVE |
19 |F25-03000006 KEREH DAMPER, BOTTOM COVLING 4
20 [F25-03000007 WE B BUSH, DAMPER 4
2 |F15-05000003 KA BN X RUBBER PLUG, QUADRATE 1
20 |F15-13000203W Utk 3R INSULATED PLUG B 4
23 {T60-03000004 ibivE S PLASTIC PLUG 2
24 |T60-00000006 KEREER COVER, UPPER CASING |
25 [160-02000007 KERERE BACK COVER, UPPER CASING |
26 | F15-07000003W T 0 RALAR PLATE, RINGENT 1
27 |[F15-05010001 BRTREE CASE, ORENTED 1
28 | T60-03000003 ARER HANDEL, CHOKE 1
29 [F4-05000200 M E kAL FUEL PIPE TIE-IN ASSY 1
30 | GB/T6170-M6 M6 NUT Mé 1
3 [F15-07130303 Mz PILOT LIGHT ASSY 1
3 | T60-03000005 BEMEE RUBBER PLUG, ELLIPSE |
33| T60-03000006 HRORE 4 RUBBER DAMPER |
34 | T85-03000006 EXEF CLAMP 1
35 |T60-03000010 FRRBH X RUBBER PLUG, ABNORMAL 1 FOR B
T60-0300001 0¥ PR X RUBBER PLUG, ABNORMAL 1 FOR PV
T60-0300001 0BV PR X RUBBER PLUG, ABNORMAL 1 FOR BV
36 |T60-03000011 s E RUBBER PLUG 1
37 [F40-03000014% KEHLRE TACKET 1 FOR FY-T
38 [185-03000007 R4YFB CLAMP B, LEAD 1
39 [F4-04120003 R BT BUSH DAMPER ]
40 | T60-03000011 EERR BOTTOM COWLING BLOCK | FOR BA/BY




160 Zr A

PAGE 11 OF 56

AL

EH A4

PARTS NAME:

CONTROL ~ SYSTEM




160 Tt

PAGE 12 OF 36

FHEAR: | BHES
PARTS NAME: ~ [CONTROL ~SYSTEM
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
L AR (X EEARER %8 i
I |T60-05000020 B CONNECTING ROD PLASTIC | 1
2 {T15-04030103 gE¥E COVER, NUT )
3 {T60-05000039 XA EBT TGNITION ANGLE BAR 1
4 |cB/76170-M6 A% Mo NUT M6 )
5 |6B/1818-M6x40 TR A KA Moxd BOLT M6x40 )
6 [T40-05000704¥ hp s TUBE FLANGE 1
T |6B/T5782-M6x25 e N6x2S BOLT M6x25 )
8 |120-06050302 4 %D TIE-IN, CONNECTING ROD B| 2
9 |6B/T6170-S NAZE N NUT M5 )
10 |T60-05000501 it CONNECTING ROD BAR 1
11 |760-05000500 BiERAE CONNECTING ROD BAR ASSY| 1
12 |6B/T5782-M6x45 AR Moxds BOLT Mox45 1
13 (6B/196-6 K4H 6 BIG WASHER 6 )
14 |120-06050002 TR BAE PIPE, ACCELERROGRAPH |
15 [160-06000602 TR AN i CHAIN WHEEL, DRIVEN 1
16 {T60-06000603 Ko % TROSTONAL SPRING,DRIVEN WHEEL | 1
17 {160-06000601 IR B LR PULLEY DRIVE |
18 T60-05000701 WITEA ACCELEROGRAPH CONNECTING ROD| 1
19 T60-05000700 Wl j@ﬁtgﬂ{&r ACCELEROGRAPH CONNECTING ROD ASSY | |
20 [F25-07000003W BEMEERA TIE-IN, CONTROL CABLE )
20 [F15-00000012 $£61.% COLLET ¢ 1.8 4
20 {185-05060012 W 4E WASHER WAVE |
23 {T60-05000040 AN ROCKER, ACCELEROGRAPH 1
24 (6B/197.1-6 THE 6 WASHER 6 )
25 (185-00010010 IR PULLEY, ACCELEROGRAPH 1
26 |6B/T5782-M6x20 AR NEx20 BOLT M6x20 )
27 (160-00010002 TRLE BRACKET, SHIFT ROD 1
28 |T20-03000006 TROREE PLUNGER, SHIFT CAM 1
29 [160-00010003 HE¥E SPRING PLUNGER |
30 |T60-00010004 THHERE NUT, PLUNGER !
3 [160-00010001 CYE RS BUSH, SHIFT GEAR 1
3 |6B/191-¢ 2x12 Fo8 o 2x12 PIN, COTER 1
33 [160-00010000W20%)  |RBEFAHE Q0T) CONNECTING LEVER ASSY, SHIFT GEAR | 1 Ay
T60-0000000022%F)  |RBEAAL (Q2T) CONNECTING LEVER ASSY, SHIFT GEAR | 1 BM/BY
34 |185-00010200 [ TEAT A ACCELEROGRAPH BAR ASSY |
35 {185-00010008 RELE WASHER, NYLON |
3% (6B/197.1-8 THE § WASHER § 1




PAGE 13 OF 56

160 %+t

ATRERE & BHRS ]

LOWER CASING & DRIVE I

AL

PARTS NAME:




T60 Z4F PAGE 14 OF 56
TUAM | KTREEK ¢ BA44
PARTS NAME: LOWER CASING & DRIVE I
SN, PART NO. DESCRIPTION DESCRIPTION q RENARKS
5B |EHES AR (B0 EHAR X %8 &t
I |6B/T5782-M8x50 R x50 BOLT M8x50 2
2 |T40-04000012 ARFEER PLATE, WATER PUMP 4
3 |6B/T5782-M8x70 KAER 870 BOLT M8x70 2
4 |T85-04000401 UET N SHELL , WATER PUMP 1
5 |T85-04000402 KEAR INNER SHELL, VATER PUMP 1
6 [185-04000300 AR & INPELLER, WATER PUMP 1
T |F25-04000007 A Ddx10 DOVEL PIN ddx10 2
8§ |185-04000017 Vel UPPER GASKET, OUTER PLATE 1
9 |T85-04000016 SMERR OUTER PLATE 1
10 [185-04000015 PR E S8 LOVER GASKET, OUTER PLATE | 1
11 {185-04000200 KR4 WATER PUMP BASE ASSY 1
12 [185-04000201 KR BASE, WATER PUMP 1
13 |T85-04000204 KEEOH E46. 7x3. 1 0~ RING, VATER PUNP BASE 1
14 |T85-04000202 AR 25x40x6 0IL SEAL 25x40x6 4
15 |T85-04000203 kel CIRCLIP, 0IL SEAL 1
16 [185-04000014 KEEFH GASKET, WATER PUNP BASE 1
17 [T60-04010000(22<) W anshéek (22+) DRIVE SHAFT ASSY (22+) 1 BM/BY
T60-040100000 (20%) | %2k (20) DRIVE SHAFT ASSY (20%) 1 Fy
18 |185-04000018 oh3h [ SEMICIRCULAR KEY 1
19 [L4d649 HI-CAP KOVO | BstME4£RTHA ROLLER BEARING !
200 |T85-04000003-1 TABERE (G00ZR)  [SHM(t: 0. 10m)
T85-04000003-2 BABARA (101228 |SHIM(t: 0. 120m)
185-04000003-3 BapbsaR k(0. 158 %) [ SHIM(t: 0. 15mn)
T85-04000003-4 Btk (0. 182 %) [ SHIM(t: 0. 18mn)
185-04000003-5 BB i (603020 | SHIM(t: 0. 30mn)
185040000036 BApsAR K (t:0.402%) [ SHIM(t: 0. 40mm)
T85-04000003-7 BABERE (1:0.50Z%) | SHM(t: 0. 50m)
21 |T85-04000002 KEEEE BUSHING , NYLON I
22 |NSK 1620 A& 1620 QUILL BEARING 1
23 |6B/T5783-Mex16 A Moxl6 BOLT M6x16 )
24 |6B/197.1-6 TAES WASHER 6 )
255 |185-04000011 ARS8 i 319x19x5 0IL SEAL 9x19x5, CAM SHAFT | 1
26 |185-04000009 RHORER PLATE, CAM SHAFT 1
17 |7AS0 F404 31-50 ZHROAE49. 4x3.1 0-RING 49. 4x3.1 1
28 [6B/T896-8 FofE § CIRCLIP § 1
29 |T85-04000008 EY Lt CANSHAFT 1
300 |F4-03000023 EHAEE PLUG, HOLE 01L 1
3 [F4-03000024 AL GASKET )
3 |6B/7889. 145 EARGENAYEEAG  {LOCKING NUT M5 1
33 | T85-04000023 #A0B WATER INLET B 1
34 |F25-04000031 JiGiE & PLUG, 0L RELEASE 1
35 [185-04000001 KTRERE LOVER CASING 1
36 (185-04000006 MBI NUT, PINION 1




160 T4t Fit

PAGE 15 OF 36

FIELN | ATRERK ¢ BohZ4 ]
PARTS NAME: | LOWER CASING & DRIVE I
SN, PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
5BEH  |EHES AR (B0 EBAH G g &
37 [T60-04000002 M PINION 1
38 [T85-04000022 koA WATER INLET A 1
39 [GB/T820-M5x45 T 5 3k 31 LB ATMSx4S SCREW M5x45 1
40 |T85-04000007 S YEuL s CAM, SHIFT 1
41 [185-04000004-1 EREBERE (=0, 102%) | SHIM(t: 0. 10mm)
T85-04000004-2 ERERER F (T=0.12Z%)  [SHIN(t: 0. 12am)
185-04000004-3 FREBERE (=0, 1524) wma01mm
T85-04000004-4 FRAERER K (1=0.182%) [ SHIM(t: 0. 18mm)
185-04000004-5 ERERERF (T=0.302%) [ SHIN(t: 0. 30m)
185040000046 ERGHARE (T=0.402K) | SHIM(t: 0. 40mm)
185-04000004-7 ERERERE (1=0.502%) | SHIM(t: 0. 50mm)
42 [KoYo 26882-X B4 Fh& 26882-N ROLLER BEARING 1
43 (T60-04000100 EREH A% FORWARD GEAR ASSY 1
44 [T85-04000507 FHEE PLUNGER, SHIFT 1
45 [185-04000506 BARGY SPACER, CLUTCH 1
46 [185-04000502 BARME SPRING, CLUTCH 1
47 |T85-04000503 NEELE CLUTCH, DOG 1
48 |T85-04000504 BABY PIN, CLUTCH 1
49 [185-04000505 BARLR RING, CLUTCH 1
50 |T85-04000501 Bk SHAFT, PROPELLER 1
51 [T85-04000500 Y3t f PROPELLER SHAFT ASSY 1
51 (T60-04000601 R GEAR, REVERSE 1
53 |185-04000606-1 BRI K (1=0.102%) | SHIM (t: 0. 10mm)
T85-04000606-2 BREBIER Fr (1=0. NZX) MGOlmm
T85-04000606-3 BRHERER K (1=0. 15Z%) | SHIM(t: 0. 15m)
T85-04000606-4 R B (1=0. 18Z%) [ SHIM(t: 0. 18nm)
185-04000606-5 BRI (1=0.3025%) | SHIM(t: 0. 30m)
T85-04000606-6 (R IER B (1=0.40Z%) [ SHIM(t: 0. 40mm)
185-04000606-7 BIRERIER F (1=0.502%) [ SHIM(t: 0. 50mm)
54 (185-04000604 (R 4 SPACER, REVERSE GEAR 1
55 [NTN 6207 15 (-3 FlskaA 6207 BALL BEARING 1
56 |T85-04000600 KTEERKZA L COVER ASSY, LOWER CASING 1
57 |185-04000603 YAV 0-RING, COVER 1
5§ |T85-04000601 KTEEEKE COVER, LOVER CASING 1
59 |NTN HK 25268 A A 1K2526 QUILL BEARING I
60 [T85-04000027 EETRME PIECE, ORIENTATION 1
61 (T85-04000020 G4 WASHER, LOCKED 1
61 [185-04000021 EEER CROWN NUT 1
63 [T60-04000000Q2%)  |KTREAM(22) LOVER CASING ASSY (22F) 1 BM/BW
T60-04000000W (20<)  |KTREAH Q07 LOVER CASING ASST (20+) ! FY




To0E M+ PAGE 16 OF 56

Tak4f | KTRERR LEAR |

PARTS NAME: | LOWER CASING & DRIVE II




TOOT 3

PAGE 17 OF 36

FUMLM: | ATRERK & BoZ4 1
PARTS NAME: | LOWER CASING & DRIVE TI
SN PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
EEE |[BHEE EAR () R4 EX) %8 &

I {T40-02010003 KERELE NYLON WASHER, WATER PIPE 1
) (185020100041 #AKE L) WATER PIPE (L) 1

185-02010004 #AKE () WATER PIPE (1) 1
3 |T40-02010005 KEEHE SEAL, VATER PIPE 1
4 |T85-0200000 KERHE ORIENTED BUSHING, WATER PIPE | 1
S (GB/T84S-ST4. 2x14 |+ Ak G oAT STA. 2xld [SCREV ST4. 2x14 )
6 |T85-04000405 KETRRE LOVER BUSHING, VATER PIPE 1
T |185-04000404 KETHE SEAL, VATER PIPE !
g [T85-00000012 4% 4 M10x1. 2545 BOLT M10x1. 25x45 1
9 |T85-04000013 A WATER BNVELOP 1
10 |T40-04000013 KE PLATE, WATER ENVELOP 1
11 [F15-00000006 44 ¢ 6x1) DOVEL PIN ¢ 6x12 )
12 [6B/T97.1-10 THE 10 WASHER 10 4
13 |GB/TST8S-MI0KL. 25x40 | 484 M10x1, 25x40 BOLT M10x1. 25x40 4
14 [CB/T5783-M8x60 NAER M8x60 BOLT M8x60 |
15 [GB/197.1-8 T4H 8 VASHER 8 1
16 |T85-00000011 KTHR# ANODE, LOVER CASING 1
17 [785-04000024 Witk SPACER, PROPELLER |
18 [T60-04020000 Wi R A 1 PROPELLER ASSY | 154
19 |185-04000025 oy 4 or 3] BUSH A, PROPELLER 1
20 {185-04000026 ¥t ED BUSH B, PROPELLER |
21| T40-04000021 FeAmEE NUT |
22 |GB/T91-4x25 Fo# ¢4xls COTTER PIN ¢ 4x25 |




PAGE 18 OF 56

BAA4 ]

ELECTRICAL SYSTEM I

TOOZ 1% A

AL

PARTS NAME:




160 F4r +it

PAGE 19 OF 36

FHEAR: | wEZ4% ]
PARTS NAME: | ELECTRICAL SYSTEM I
SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
e AR (X EEARER %8 i

L [F25-05000026 TS NUT FLYWHEEL 1

2 [F25-05000025 ThES4E VASHER, FLYVHEEL NOT |

3 [160-05000300 i FLYVHEEL 1 FOR BM
4 |6B/T5783-M8x12 A AER Nx1) BOLT M8x12 3

5 |B/193-8 WHAE 8 SPRING-WASHER § 3

6 |185-05000039 Rz PULLEY, STARTER |

T |T60-05030000 MR LEE R PULSER COIL BASE ASSY |

8 [160-05030300 o L4 A 1 (0IL CHARGE 1

9 |6B/T818-5x24 T A LB MK SCREW M5x24 )

10 |6B/T818-M4x12 TFREAKEAT WXL SCREW Méx12 7

11 |6B/193-4 BEAE 4 SPRING-WASHER 4 7

12 |T60-05030200 mraEA% PULSER COIL ASSY 3

13 |760-05030001 FEEM PRESSURE PLATE, LEAD 1

14 |T60-05030102 EFEL LINKAGE JOINT 1

15 [160-05030100 BEL B BASE, PULSER (COLL |

16 |T60-05000021 HEHEAE GASKET, PULSER COLL BASE 1

17 [160-05000022 NS RUBSER GASIET, PULSER (OLL BASE 1

18 |T40-05000018 TR SEMICIRCULAR KEY 1

19 |6B/T818-M6x12 T F A LA ATM6x12 SCREV M6x12 3

20 |6B/197.1-6 TAES WASHER 6 3

20 {T60-05000023 HEALEER FIXED BROAD, PULSER COIL 3

22 [160-05000300W j: FLYVHEEL 1 FOR BY, FW
23 6B/193-5 BHARE 5 SPRING-WASHER )




TOOF 1% 34

PAGE 20 OF 56

AL

LA

PARTS NAME:

ELECTRICAL SYSTEM I

16




160 fr 3

PAGE 21 OF 36

FHELH: | BEZ4T
PARTS NAME: | ELECTRICAL SYSTEM II
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
L AR (X EEARER %8 i
I (cB/7818-M6x12 T A LR Mox12 SCREW M6x12 )
> |6B/197.1-6 T4E 6 WASHER 6 13
3 |T60-05000038 RXRRF & COVER, C.D. T UNIT ASS'Y 1
4 |6B/T818-M6x25 TR KA MoxdS SCREV M6x25 )
5 |T60-05000025 KBS C.D.T UNIT ASS'Y 1
6 [T20-06040010 X4 F CLIP, IGNITION 1
T [160-05000024 BXEFAR SUPPORT, LGNITION 1
8 |cB/T5783-M6X20 A ERN6X20 BOLT M6x20 3
9 [F8-05000007 BXBEHRE B DAMPER, IGNITION 3
10 |F15-07000021 HAHF BT BUSHER, INTAKE SILENCER 3
11 [F8-05000021 Ké BIG WASHER 3
12 |6B/T5783-M6X12 7~ A FAMEKL BOLT Méx12 1
13 |6B/T5783-M6X25 7 f NS BOLT M6x25 6
14 {160-05000200 BRaAk HIGH PRESSURE ASS'Y 3
15 |T60-05000026 #h4 WIRE, EARTH LEAD |
16 {T40-05000100 BEBAH THERMO WITCH ASS'Y 1
17 |760-05000100 B4 E COLL CHARGE 1
18 |6B/T5783-M6X30 AR NEx30 BOLT M6x30 )




PAGE 22 OF 56

il

A e N N N LTt
R =T N N

\\\\\ /.MWJ /\// FACaaN /,m,w, //\// FA NI

e
1
o
i
H
/)
/
A
{
A
\

ELECTRICAL SYSTEM III
f3
\
E}<g
<\
@)5{
~
2N\
1 (AN
\ \@\\\\\
\\\\\“‘\\
\\E\J/M
1 //'?\\\\‘\
S
3 :i;///!
/ ,\\\:\’Q
('\ T
N \n\
NI
7

154

il

2
\
\
\
\
//
/7N
s
ﬁ?%
/
//
4

T A\~
. sy - AN
< ///Am@ & (A A ey ——
& .Wdu%w =6y TSESES
6“ R /q % ’ &% \ \ &) M\\\WWEKWKWNMVU\WW =
& takd \ Y oy

PARTS NAME:
G




160 fr 3

PAGE 23 (OF 36

kAR | wAZ4N
PARTS NAME: | ELECTRICAL SYSTEM III
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
L B4R (R EEARER %8 i
I |6B/T5783-M6X12 ~ A RN6K1) BOLT Mox12 3
> |6B/197.1-6 T4E 6 WASHER 6 3
3 | F15-07060001 BREA% RECTIFIER ASS'Y |
4 |6B/15783-M8X35 7 A RNBX3S BOLT }i8x35 )
5 |6B/197.1-8 T4RE 8 WASHER § 3
6 [160-05000900¥ Bl START-UP MOTOR |
T |P25-05170101W WL JACKET )
8 |F25-05170400 Wl EE S CONNECT LINE, DYNAMO !
9 |cB/T5783-M6X25 R RN6X2S BOLT M6x25 1
10 |6B/T5783-M8X12 N1 BOLT Mgx12 1
11 |785-05000023 WRERS CONVECT LINE, BLECTRICAL SOUACE 1
12 [160-05030004 BEBERS(F) WIRE, BARTH LEAD 1 FOR FY
13 |185-05030004 BEBERTE (B) WIRE, EARTH LEAD 1
14 |785-05030003 BeBE LA (1) CONNECT LINE (BROWY), RELAY |
15 |P25-05170201W HRERLF R JACKET A |
16 |P25-05170202W WRES LT ED JACKET, CONNECT LINE 3
17 |185-05030002 heBEEY () CONNECT LINE (RED), RELAY 1 FOR FV
18 |GB/T 6170-M6 AR (£4R) NUT, SILVERING ) FOR FY
19 [185-05030200 i B RELAY ASS'Y 1 FOR FY
20 |T60-03000300W Aol ZE EMAME RELAY BRACKET |
2 [F15-07150300W Ropse JUMP-START RELAY |
22 |FL5-07150301W B EFE JACKET, RELAY |
23 |F25-05090100W W BA% FUSE ASSY 1
24 {T60-05030400FW EXEE (%) TGNITION WIRE (10PIN) 1 FOR FW
T60-05030400BW EXEE (4F) TGNITION WIRE (7PIN) ! FOR BW




=]
w
=
=
-
[ |
£
=
-
=

=

=

—

7o)

[u—

=

==

=

=

2w S

/\II»&N

&IHWM

| = =
LR

= ..

o | | =i

T(@AMHA

L =

Tum

x| =

WA ==

B |
/




TO0% % 1t

PAGE 25 (OF 36

FHELR: | hLEE
PARTS NAME: | CRANKSHAFT & PISTON
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SRTE | RS AR () AR E) %E it
1 [185-05020003 % L 3 36X46X6 0IL SEAL 1
) |T60-05020300 HA52X36X38 BEARING 1
3 |120-06020115 07 E45x2. 65 0-RING 45x2. 63 |
4 |T60-05020101 i R AA SWING BLOCK A 1
s |T40-05020103 EFRE K WEARING PIECE, CONNECTING ROD| 6
6 [|T60-05020105 #H CONNECTING ROD 3
7 |T60-05020104 A& QUILL BEARING 3
g [|T60-05020106 1 44 L34 B SWING BLOCK B )
9 [140-05020010 iR T A BEARING 2
10 |T40-05020107 BE CIRCLIP )
11 [T60-05020108 %4 SEAL RING )
17 |T60-05020109 4 Lk C SWING BLOCK C )
13 [T60-05020112 i 40 L kD SWING BLOCK D 1
14 |T60-05020110-1 R TAM, SWING BLOCK 1
15 |120-06020102 ik PIN, CRANKSHAFT 3
16 |185-05020007 EEL WASHER, PISTON 6
17 {T60-05020006 B3k R4% O, 5x17. 8 NEEDLE ROLLER @2.5x17.8 84
1§ [T40-05020006 EEHLE CIRCLIP, PISTON PIN 6
19 |T60-05020002 EEH PIN, PISTON 3
20 |T60-06020001 EE PISTON 3
1 |T20-06020004-1 EERA PISTON RING SET 3
2 [160-05020100 i AT A1 CRANKSHAFT  ASST 1
23 |T60-05020007 AR LOCATING PIECE, BEARING 1
24 |T40-05020011 VR 3k 76306 QUILL BEARING 6306 1
25 [6B/T879. 3-3K10 B AR 4 310 PIN 3K10 )
26 |T60-05020400 s E A CRANKSHAFT BEARING ASSY 1




PAGE 26 OF 36

CRANKCASE

TOOT (3

PARTS NAME:

O

o ..uv\.s%«;&

g




TOOE (3

PAGE 27 OF 36

FHELH: | BEE
PARTS NAME: | CRANKCASE
SN PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SEEE | RIGT EEAR (R ARG %8 &
1 |T60-05010000 HLARHLE 4 4 CRANKCASE ASSY 1
1 [T60-05010201 A (RANKCASE 1
3 |F25-00000014 T4 D8x1) DOVEL PIN ®8x12 )
4 [T60-05010100 ik CYLINDER CASE 1
5 |6B/197.1-8 T4E 8 WASHER 8 6
6 |T60-05010001 AR V840 BOLT M8 x40 6
7 |6B/197.1-10 T4E 10 WASHER 10 8
8 |T40-05000030 AR N0l 25555 BOLT M10x1. 2555 8
9 |T60-05000014 EA%4 ©2xO7x155 AIR PIPE 4 ©2x®7x255 1
10 [115-04000013 kg C (LIP SPRING C.0IL PIPE 8
11 |T15-03010202 b WATER NIPPLE 1
12 |T85-05010300 ER:Y Rk 0IL NIPPLE ASSY 1
13 |T85-05010300 % 4 1B 0IL NIPPLE ASSY B 3
14 |160-03000015 E548 ©2x7xdds AIR PIPE B O 2x®7xdds |
15 |160-05000016 E5%40 02x07x350 AIR PIPE ¢ ®2xDTx350 |
16 |160-05000017 FA%D ©xd7x170 AIR PIPE D ®2x®7x170 )
17 [F25-05000016 REE% PIPE CLANP |
18 [GB/T5783-M6x12 AR Mox1) BOLT M6x12 )
19 |GB/T97. 1-6 T4E 6 WASHER 6 2
20 [T60-05000009 ik ANODE, COVER )
20 |T60-05000008 MAREHE ANODE, SEAL CIRCLE )
20 |T60-05000007 L ANODE )
23 |T85-05020403 WE 30x4Tx7 0IL SEAL 30x47x7 |
24 |T60-05020202 W 18x30x5 0IL SEAL 18x32x5 1
25 |T60-05020205 W ERORE 65, 8x. 4 0 RING 65.8x2. 4 1
26 |160-05020201 E G HOUSING, 1L SEAL 1
2T |T60-05020204 R AR RA HOUSING, RUBBER BOND 1
28 [760-05020200 EB N HOUSING ASSY |
29 |6B/T97. 1-6 T4E ¢ WASHER 6 3
30 |6B/T3783-M6x20 AR Mx20 BOLT N6x20 3
31 |T60-05000044 noBE TR BRACKET |
32 |GB/T5783-M6x12 AR Nex1) BOLT M6x12 1
3 [T60-05000043 RABELR STAY, LEFT 1
34 (6B/T97. 1-6 TH#E 6 WASHER 6 )
35 |6B/T5783-Mex12 KA Mox2S BOLT N6x25 )
36 (T60-05000010 FANEE 4 GASKET, INNER COVER 1
37 |760-03000011 ¥aNE INNER COVER, EXHAUST 1
38 |T60-05000012 FAEF A GASKET, OUTER COVER 1
39 |T60-05000013 ¥a0hE OUTER COVER, EXHAUST 1
40 |T85-01030006 45 CLAMP 1
41 |6B/T97.1-6 T#E 6 WASHER 6 18
42 |GB/T5783-M6x35 AR Mox3s BOLT M6x35 16
43 |GB/15783-M6x25 NAEE M6x2S BOLT M6x25 )




TOOT 3

PAGE 28 OF 36

Faas | MR
PARTS NAME: | CRANKCASE
SN PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
HEEH | EAEE AR ER EEARED g &
44 [P15-07010021 ThRES COVER, THERMOSTAT 1
45 [F15-07010022 TEEEH GASKET, THERMOSTAT 1
46 {T15-04000010 ikt THERMOSTAT 1
47 |185-05000003 O 5 3t GASKET 1
48 |F15-04000002 HobEE PLUG, DRAIN (1L !
49 {T60-05000019 KafELY HANGING HOOK , ENGINE 1
50 |6B/T5783-M8x20 AR N8x20 BOLT H8x20 )
51| T60-05000001 Alig bt GASKET, CYLINDER HEAD 1
52 |T60-05000002 s CYLINDER COVER |
53 |T40-05000100 RERAT THERMO SWITCH, ASSY 1
54 |T60-05000003 At EE S GASKET, CYLINDER COVER 1
55 |T60-05000004 AthE OUTER COVER, CYLINDER 1
56 |BPRTIS XTLE BPRTHS SPARK PLUG 3
ST |T40-05000031 AR M8x70 BOLT M8x70 14
58 |GB/197.1-8 THE § WASHER 8 14




PAGE 29 OF 36

TOOF 1+ 34t

=

==}

| &

| =

,| e
W&

—3

H e

= =

== | =

I AMUH

| =

Sand IR

—

= =

| &=




TOOF 1% 34

PAGE 30 OF 36

Fakak: |Bbka
PARTS NAME: | FUEL SYSTEM
SN, PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
SESE |ZppE AR (B0 RH4H GEX) % it
I |F4-04000030 WEXE B SPRING , FUEL PIPE 'B" 14
2 |T60-05000036 W%B 65x910x320 FUEL PIPE Bg 5x10x320 1
3 |F15-07080000 JE AR ALf FILTER CUP ASSY 1
& |F15-07080002 JEAR (UP, FILTER 1
S |GB/T345L 14930 5x1. 8 [JEmAREHE 30, 5x1.8 SEAL, FILTER (UP 1
6 |F15-07080001 e 2 ELEMENT, FILTER 1
T |GB/T6170-M8 NAER M8 NUT Mg !
8 (115-04000023 LR BRACKET, FILTER 1
9 GB/T93-6 BUAE 6 SPRING-VASHER 6 1
10 |6B/T5783-M6x14 FEER Moxl4 BOLT M6x14 1
11 |160-05000035 WA 05x010x110 FUEL PIPE A 6 5x610x110 )
12 |GB/T5783-M6x40 AR Moxdo BOLT M6x40 )
13 (GB/T97.1-6 T4E 6 WASHER 6 2
14 |T40-05080000 Wb R AL FUEL PP ASSY 1
15 [140-05000024 i GASKET, FUEL PUMP |
16 |T60-05000033 Wi E A8 FUEL PIPE B 1
17 16005000030 Mg HE FUEL PIPE A 1
18 |F15-05000011 - THREE-WAY 2
19 |T60-05000032 WHE 05 10x30 FUEL PIPE ¢ 5x¢10x30 )
20 |T40-05080001 WHET £ LOVER COVER, FUEL PUMP 1
2 {T40-05080003 WHAT2RE DIAPHRAGM, LOWER COVER 1
20 {T40-05080002 WlRT 25 54 AIRPROOF MAT, LOVER COVER )
23 |F4-04090005 2Rk UNILATERAL PLATE )
24 |F4-04090011 B AT M35 SCREW, VALVE M3x5 )
25 |6B/T6170-)3 NEEE NUT M3 )
26 |T40-05080004 R FUEL PUMP SHELL 1
27 (T40-05080005 Bk g &5 AIRPROOF MAT, UPPER COVER 1
28 |T40-05080006 WHE L LRE DIAPHRAGM, UPPER COVER 1
29 |T40-05080007 WHE L2 UPPER COVER, FUEL PUMP 1
30 |6B/193-5 BULE S SPRING-WASHER $ 3
31 |6B/T818-M5x30 A AT MSx30 SCREW M5x30 3




TOOR 4+t

PAGE 31 OF 36

FH AR

#AR4

PARTS NAME:

INTAKE SYSTEM




TOOR 45 it

PAGE 32 OF 36

FH@AR:  |HAES
PARTS NAME: | INTAKE SYSTEM
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SESH | ZHEE FHLH(FX) FHELR(EX HE vSid
1 |B/T818-N6x45 + 14 AT Moxds SCREW M6x45 4
) |6B/T861. 1-6 NS ERE 6 LOCKED WASHER 6 4
3 (T60-05000800 HAHTBAMH INTAKE STLENCER ASSY 1
4 |T60-05000803 HAHTREHE SEAL, INTAKE SILENCER 3
S [6B/T3783-M6x25 NAER N6x2S BOLT N6x25 8
6 [6B/T97.1-6 THE 6 VASHER 6 10
7 {T60-05040001 7 e 5 GASKET, VALVE SEAT 1
g (T60-05040002 AR PLATE, VALVE SEAT 1
9 |T60-05040001-1 R 5 4 GASKET, VALVE SEAT 1
10 |T60-05040100 P R 4 VALVE SEAT ASSY, INTAKE 3
1 |6B/T93-5 AR 5 SPRING-WASHER 5 6
12 |6B/T818-M5x16 T FE A LEAT M5xl SCREW MSx16 6
13 |T85-05160236 Rk0R B 0-RING, TRON 1
14 |185-05060405 %i%ﬁ IRON CORE 1 R, BH/FY
15 |GB/T818-M6x14 it 7 LT Mox14 SCREW Mex14 2
16 (T60-05000400 LR R AL ELECTROMAGNETIC MAGNET ASSY 1




PAGE 33 OF 36

Tl & i

CARBURETOR ASSY

TOOF 45+t

4R
PARTS NAME:

H

W




=i PAGE 34 OF 56
FRELR |bBER
PARTS NAME: | CARBURETOR ASSY
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
BEEH | EH5S AR (0 AR ER % i
1 [760-05040200 MBS R CARBURETOR ASSY 1
) |6B/T818-M5x10 24 2 AT MSx10 SCREW M5x10 6
3 |6B/193-5 WHAE S SPRING-WASHER § 7
4 16005040222 Bl PLATE 3
5 |T60-05040201 R EE 24 BRACKET VALVE SEAT 1
6 |T60-05040202 52 47 5 GASKET BRACKET 1
T {T60-05040220 A A RUBBER WASHER A 6
8 {T60-05040221 kB RUBBER WASHER B 3
9 |T60-05040214 tETEE STOP, ATR ADJUSTING 1
10 [160-05040213 i1 AT THORTTEL 1
11 [T60-05040219 ERELEE SPRING, AIR ADJUSTING 3
12 |T60-05040218 RiREA SCREW, ATR ADJUSTING 3
13 |T60-05040209 T EHHE SPRING, SWING LINK 3
14 |6B/1879. 2-2x10 PRERRERALS 10 |PIN 2410 6
15 [6B/7818-M3x6 + 54 L BAT M3x6 BOLT M3x6 12
16 |0B/T93-3 WHAE 3 SPRING-WASHER 3 12
17 {T60-05040212 i [T APRON, ACCELERATOR 3
18 |T60-05040208 i [TEATAAL ACCELERATOR BAR "A" ASSY 1
19 |T60-05040217 BRITER A APRON 4, AIR CHOKE 1
20 |T60-05040215 LRI AFAL 4 SWING LINK "A” ASSY, ATR CHOKE | 1
20 |F15-07000016 T B R L TIE-IN, CONNECTING ROD 5
20 [T60-05040216 BRTHE SPRING, AIR CHOKE 3
23 |6B/T5782-M6x95 B Nox9S BOLT M6x95 6
4 {T60-05040211 RELE 6 NYLON WASHER 6 9
25 |6B/197.1-6 THE 6 WASHER 6 6
26 (T60-05040223 1 NEEDLE VALVE 3
21 (T60-05040224 HRES SPRING, NEEDLE VALVE 3
28 |T60-05040227 IR4 MIAN NOZZLE 3
29 |T60-05040228 IER MIAN JET 3
30 |T60-05040225 REEL JET, AIR ADJUSTING 3
31 {T60-05040226 i RUBBER CAP 3
32 |T60-05040229 BT FLOAT 3
33 {T60-05040230 BT PIN, FLOAT 3
34 |GB/T818-M4x8 A A AT WAk SCREW M4x8 3
35 {T60-05040231 AR B4 E SEAL, OIL CUP 3
36 |T60-05040232 AT 0IL CUP 3
37 |6B/193-4 BILE 4 SPRING-WASHER 4 12
38 |GB/T818-Mdx14 A2 AT Maxl4 SCREW Mdx14 12
39 |T60-05040233 g EL R GASKET, DRAIN SCREW 3
40 |T60-05040234 R E DRAIN SCREW 3
41 |T60-05040250 LR T A CONNECTING ROD, AIR CHOKE )
42 |T60-05040249 i [T A CONNECTING ROD, ACCLERATOR | 1
43 |T60-05040238 i [ TEAFBAL ACCELERATOR BAR "B" ASSY l




T60E M+ PAGE 35 OF 56
FHELR |hmRER
PARTS NAME: | CARBURETOR ASSY
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEH | SRS AR (0 R4 X % it
44 {160-05040251 PRI 44 B APRON B, AIR CHOKE )
45 {T60-05040236 LR T ATBA 1 SWING LINK "B" ASSY, AIR CHOKE | 1
46 |T60-05040247 it [TEATCAL ACCELERATOR BAR "C" ASSY 1
47 |T60-05040246 LR TR AFCALE SWING LINK "C" ASSY, AIR CHORE | 1
48 {T60-05040237 LR TE AT 4B SWING LINK PLATE “B”,ATR CHOKE| 2
49 |T60-05040240 BRTEEE SPRING PEW, ATR CHOKE !
50 [T60-035040241 BRTEE SPRING, AIR CHOKE 1
ST {T60-05040242 R STEEL BALL |
52 [T60-05040239 BRIT#% GASKET, ALR CHOKE 1
53 (T60-05040248 1B EE ROCKER ACCLERATOR !
54 |6B/193-5 BHAE S SPRING-WASHER § 1
55 |6B/16170-45 RS NUT M 1
56 (T60-05040243 BRI T5E ROCKER, ATR CHOKE !
57 [160-05040245 ZERS | CIRCLIP 1
58 [T60-05040244 BELL ROCKER WASHER !
59 (68/193-6 WHAE ¢ SPRING-WASHER 6 )
60 |cB/T6170-M6 Yk sl NUT Mo )
61 [T60-05040206 W EE EK BRACKET CARBURETOR 1
62 [T60-05040210 WITRFHE WASHER, ACCELERATOR BAR 2
63 |T60-05040207 b B A A CARBURETOR BODY "A" 1
64 {T60-05040203 i EAL CARBURETOR "A" ASSY 1
65 {T60-05040235 B AD CARBURETOR BODY 'B" )
66 |T60-05040204 b BBAf CARBURETOR "B" ASSY 1
67 {T60-05040203 b BCA CARBURETOR "C" ASSY 1




TOOF 4 it

PAGE 36 OF 36

FH AR

L

PARTS NAME:

TOP COWLING ASSY




TOOF 4 it

PAGE 37 OF 36

kst |HEas
PARTS NAME: | TOP COWLING ASSY
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SESH | ZHEE FHLH(FX) FHELR(EXD HE F3id
I [T60-06000000 MEA TOP COWLING ASSY 1 FOR FE-T/BE-D
2 |T60-06000002 ] COVER, TOP COWLING 1
3 |T60-09000001 RERE (%) MARK (RIGHT), TOP COWLING 1
4 [T60-06000001 e TOP COWLING 1
5 [T60-09000003 TERFE () MARK (FRONT), TOP COVLING 1
6 |F25-06000006 RS via FLAT BOLT 6
7 [160-06000004 VELE 18 RUBBER SEAL, TOP COVLING |
§  [GB/T97.1-6 T4E ¢ WASHER 6 12
9 |6B/193-6 BULE 6 SPRING-WASHER 6 12
10 |6B/T6170-M6 NAER Mo NUT Mg 6
11 {185-07000007 BE XM DAVPER 3
12 {T60-06000005 AN POTHOOK SEAT (FRONT) !
13 |T60-06000007 4 POTHOOK )
14 |GB/T5783-M6x18 ~AER Nox18 BOLT M6x18 6
15 {T60-06000006 FEHE POTHOOK SEAT (BACK) 1
16 [T60-09000002 TERW (F) MARK (LEFT), TOP COWLING 1
17 |T60-08000004 TERE (B) MARK (BACK), TOP COWLING 1
18 [T60-06000003 wRyE JACKET, RUBBER 1




PAGE 38 OF 36

B (F&)

STARTER (MANUAL CONTROL)

TO0% 1+ 3

A4

PARTS NAME:




TOOR 4+t

PAGE 39 OF 36

st |BoE (F8)
PARTS NAME:  [STARTER (MANUAL CONTROL)
SN PART NO. DESCRIPTION DESCRIPTION QY REMARKS
SESH | ZHEE TR () FHAH G HE AE
I |760-03050000 R EAHk STARTER ASSY 1
L |P-04130100 R FHE COVER, HANDLE 1
3o |185-05070023 R (05, 5x0. 4) START LINE 1
4 |P25-05160501 A EZ ] HANDLE, STARTER 1
5 |T60-05050002 R BHRKE RUBBER SEAL, STARTER 1
6 [F25-05160021 FHAE B DAMPING 1
T |T60-05050001 R BEHE CONNECT PIECE, STARTER 1
8 |6B/T5783-M6x30 AR N6x30 BOLT M6x30 4
9 |oB/193-6 BiHLREo SPRING WASHER 6 7
10 |GB/T96-6 AEES BIG WASHER 6 5
11 |140-05000029 EXERER WASHER, DAMPING 4
12 |T40-05000028 EKERE TUBE, DAMPING 4
13 |185-05070008 3l BOLT, PAVL 1
14 |185-05070008 L EE PAVL, ARRESTER 1
15 |185-05070007 s Eas WRING SPRING, ARRESTER 1
16 |185-05070010 W B TENSE SPRING, ARRESTER 1
17 |785-05070009 EES SLIP PLATE, ARRESTER 1
18 ]785-05070001 RAENE CASE, STARTER 1
19 |185-05070002 R EREY PIN, STARTER 5
20 140-05110002 R EEH BLOCK, STARTER 1
2 |T40-05110003 RRHE TUBE, BLOCK 1
22 |GB/T5783-M6x2S NAEE N6x2S BOLT M6x25 3
23 |185-05070011 WE h ANTIFRICTION WASHER )
M4 |185-05070012 WHEE SPRING, VOLUTE !
25 |185-05070014 ki WHEEL, START-UP 1
26 |T85-05070016 HEHE WASHER, PAVL 1
2T |785-05070015 I Bs Tilis DRIVEN PAWL ASSY 1
28 |185-05070013 BBtk BUSH, STARTER |
29 |185-05070017 AABRAR LIMITED PLATE, START WHEEL | 1
30 |785-05070018 BAK EE SPRING, LIMITED PLATE 1
3 |185-05070020 i TENSE SPRING, PLATE 1
3 |785-05070019 ER#EE SPRING, PLATE 1
33 |185-05070021 ER PLATE 1
3 |785-05070022 AL GASKET, PLATE 1
35 |6B/T5783-M6x16 A AR Nxl6 BOLT M6x16 1
36 |6B/T5783-M8x30 AR N80 BOLT }i8x30 )
37 |6B/196-8 AAES BIG WASHER 8 3
38 |140-05000027 HAZRER DAMPING WASHER, STARTER 6
39 {T36-04050006 R BLE TUBE, STARTER 3
40 |760-05050001 RARETE RIGHT BRACKET, STARTER 1
41 |GB/T5783-M6x55 AR N6xSS BOLT M6x55 )
42 |6B/197.1-6 THES WASHER 6 5
43 |6B/T5783-M8x25 KRR N8x25 BOLT M8x25 1




T60E M+ M PAGE 40 OF 56

Fakat |EaE ($%)

PARTS NAME: |STARTER (MANUAL CONTROL)

SN, PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
SBEH R4S FELH(EX) FHAH G HE E

4 |6B/191-p1. 612 F 4ol 6xl) COTTER PIN @ 1. 6x12 1

45 |6B/T5783M6x12 KR Mox) BOLT M6x12 )

46 |T60-05050100 CEEL T ARRESTER TIGHTWIRE ASSY 1

47 |760-05000042 RARELE LEFT BRACKET, STARTER 1

48 |185-05000040 CEELE I WASHER, ARRESTER TIGHTWIRE | 1

49 |760-05000044 HARE R FIVED BRACKET, ARRESTER TIGHTVIRE | 1




TOOR 4+t

PAGE 41 OF 56

Atk Mk
PARTS NAME: | FUEL TANK

SN.

PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
BESE | 244 AR (HR) R4 ) %8 i
I |F15-09000000 HE R 0IL TUBE ASSY 1
2 |F15-10000000 iRk FUEL TANK ASSY 1
3 |F15-10010000 LR COVER ASSY, FUEL TANK 1
4 |GB/T818-5x16 2 4 A LB ATMSx L6 SCREW , PAN HEAD M5x16 4
5 |6B/T97.1-5 THES WASHER § 4
6 [F15-10020000 HETER OLEOMETER ASSY 1
T |F15-10000003 b GASKET 1
8 [F15-10000002 WA e STRAINER 1
9 [F15-10000001 ALK FUEL TANK 1




PAGE 42 OF 56

FOOT ¥ A

A A

PARTS NAME:

RERAE S

HYDRAULIC TILT ASSY




Fo0 43t PAGE 43 OF 56
FWELY |HERAZE
PARTS NAME:  |POWER TRIM&TILT ASSY
SN, PART NO. DESCRIPTION DESCRIPTION q RENARKS
5B |EHRS AR (B EHAR X %8 &t
1 F60-06000000 R R4 HYDRAULIC TILT ASSY 1
) |F60-06010000 EEAH PISTON ASSY 1
3 [F60-06010100 EREATAL SHAFT OF PISTON ASSY 1
4 |P60-06010003 RO x 925%5 SEAL, 0IL @173 25x5 1
s |F60-06010002 iRiiR 35 SCREW 1
6 [JASOF404 24-017 FHOVEG16.8%02.65  [0-RING ¢16. 8:92. 65 )
7 VIS FG46 BEOHE 045.5% ¢ 0-RING 43, 502 1
g [F60-06010200 i E A COVER ASST 1
9 |F60-06010201 Wiz COVER 1
10 |6B/T70. 1-ML. 6x8 WAMEAML 6x8 (K2)  [BOLT M1. 6x8 (BLACK) !
11 [F60-06010204 AN/ 16 BALL 3/16 8
12 |B/T876-3x3 N LIRS HOLLOW RIVET 3x3 2
13 [F60-06010203 ERETE 2 SPRING )
14 85-06010403 Bk B THRUST WASHER !
15 |JIS B 407-PAOTY  |shér Z#LEPAOT) COVER, BACK UP 1
16 |JIS B 2401-P40 IFE§39.7x9 3.5 0-RING 839 Tx@3. 5 1
17 {140-10000001 WAMKL/S BALL 1/8 1
18 |F60-06010004 EIFiEE PISTON !
19 |F60-06010006 AN/ 3 BALL 3/32 4
20 |Fe0-06010007 WRR TRAY, STEEL BALL !
20 [F60-06010008 EEEE SPRING 4
22 |F60-06010009 WA § 2x6. 8 ROLLER & 2x6.8 )
23 |P60-06010010 EA# 4 WASHER 1
M |GB/TI0 1NI0XL 5% RS AEERNI0x 125 x40 (2 )| SCREW M10x1. 25x40 (BLACK) 1
5 11S B 24014 HEEEWE G Tx03.5  |0-RING $23. 703 )
20 |JIS B 2407-PUTY  |EEMEPUT PISTON, BACK UP 1
2T |F60-06000200 B HiERA FREE PISTON ASSY 1
28 |F60-06000201 EhiEE FREE PISTON |
29 |F60-06000102 A4S0 RING, SNAP-ROLL 1
300 |F60-06000101 EE M PISTON 0IL BOX 1
3 [F60-06000011 e RING, SNAP-ROLL 1
3 [F60-06000002 LR E BOTTOM, 0IL BOX 1
33 |P60-06000003 EE#E SPRING )
34 [F60-06000004 JEE#HR WASHER )
35 |6B/7893.1-32 LEREZEN (KE) RING, SNAP CIRCLIP 32 (BLACK) 1
36 |P60-06000001 Wi bk HOUSING 1
37 |185-06010009 HHEAT SCREW 1
38 |TISB2401 P9 07 g 93¢ 1. 2 0-RING §9xp2. 2 1
39 |T85-06010002 Ah#E1/16 BLOCK, CYLINDER 3
40 [F60-06030000 AR MOTOR ASSY 1
41 [6B/T70. 1-M5x20 KX AR (KE) SCREW 1520 (BLACK) 3
40 |1AS0 F404 31-065  |[WFEG64. 4x93.1 0-RING B64. 4x@ 3. 1 1
43 |P60-06000008 Tk EB FIFTER B 1




Fo0 Ff3 PAGE 44 OF 56
ZAELAT: |HERARA
PARTS NAME: POWER TRIM&TILT ASSY
SN, PRRT 0. DESCRIPTION DESCRIPTION i REVARKS
5B |EHRS AR (B EHAR X %8 &t
44 |Pg0-06000009 BB WASHER, FIFTER B |
45 |P60-06000007 TREHEGT. 681, S 0-RING @7. 6x1. 5 )
46 [F60-06000006 HEEA FIFTER 4 2
47 |TASOF404 24-018 FHRHER17. 5391, 65 0-RING @17, 539 2. 65 1
48 [F60-06000005 FHRAR SCREW, MANUAL RELEASE 1
49 |cB/7893.1-20 HAEMEEL RING, SNAP-ROLL 1
50 [F60-06000010 wRREER MOTOR LINK 1
51 [F60-06020000 W R4 MOTOR ASSY 1
2 [6B/T70. 1-M5xd5 WA BEAMSS (KE) SCREW 5x45 (BLACK) 4
53 [6B/170. 1-M5x30 WA AEANK0 (KE) SCREW 15x30 (BLACK) !
54 |6B/170.1-M3x25 WA RS (KE) SCREW M3x25 (BLACK) !
55 [R60-06020015 LRRBERN VALVE PLATE 1
56 [Po0-06020014 GeR%EE SPRING 1
57 | F60-06020009 Wi REE SCREW, VALVE LOCK 1
58 |F60-06020008 BEREE SPRING 1
59 [F60-06020006 B BODY , RELIEF VALVE 1
60 |IIS FG3 BREGSOH B4 5815 |0-RING ¢4, Sx 1. S 1
61 [F60-06020001 R Rk GEAR PUMP BODY 1
62 |0B308-3 HAGH) BALL 3 )
63 |F60-06020100 BREEAA PISTON, SHUTTLE ASSY 4 1
64 |6B/T896-3 FofEs (K2) RING, SVAP CIRCLIP 3(BLACK) !
65 |F60-06020102 B WASHER )
66 |F60-06020101 HAREEA PISTON, SHUTTLE A 1
67 |F60-06020103 BREE0RESS. 6xpL1.5  |0-RING @8, 6x@ 1.5 1
68 |F60-06020004 RREEEE SPRING )
69 [F60-06020200 R EBA B PISTON, SHUTTLE ASSY B 1
70 |F60-06020201 RRIEES PISTON, SHUTTLE B 1
71 [F60-06020005 A ¢ 4x25.8 ROLLER ¢ 4x25. 8 )
1| F60-06020002 A GEAR A 1
73 | F60~06020003 #48 GEAR B |
T4 | 185-06010205 RT3 PIN, VALVULA SUPORTE 1
75 | 185-06010204 R 7% 3t SEAL, VALVE 1
76 | 6B308-4 A4 BALL 4 6
7 | F60-06020013 B R SEAT, RELIEF VALVE 1
8 | JIS FG6 BREEOHESS. 5815 |0-RING @5, 5xp1. 5 1
79 [F60-06020010 wRhEE GEAR PUMP COVER 1
80 |F60-06020011 B E SEAT, UNILATERAL VALVE )
81 |F60-06020017 BRI BODY, UNILATERAL VALVE )
80 |F60-06020018 B R0AEeT. 591, 5 0-RING @7, 5%B1. 5 )
83 |F60-06020019 FE¥% SPRING )
84 |F60-06020020 FHRER PLATE 1
85 |F60-06020021 1% 3 SEAT, PLATE 1
86 [6B/170.1-)3x5 WS AEATMYS (K E) SCREW M3x5 (BLACK) |




_/_—
j

AR
SN

el
A |

10 Ffr 3

PAGE 45 OF 56

R4t |FORA (FR)
PARTS NAME: | MANUAL TILT QIANUAL CONTROL)

ey, e
;%%\ e b,
&)

\ ‘\;—,;

4

—

N

~d
\

SN. PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SBEE  |[EHET B4R (EX) FHLH(EX) HE i

1 [P60-00000012 R BUSH A )

) [T60-01020000 R TRIM & TILT ASSY 1

3 {F60-00000013 R EB BUSH B 1

4 [F40-00000006D RARMR ANODE 1

S [6B/T820-M6x25 TR AT Mox2S SCREW M6x25 1




TOOR 4t it

PAGE 46 OF 56

RUMAR: | frErat
PARTS NAME: | LINK ROD ASSY

SN, PART NO. DESCRIPTION DESCRIPTION Ve
SBEH  |RERT FHELH(EX) FHAR G HE
L [185-08000100W BEARAHE CONTROL CABLE, ASSY )
2 |F25-010100120 Bk ED NUT , PLASTIC 1
3 |TASO PA04-24-016 OB FHHE 0-RING 1
4 |F25-07000006W ARG RS BHE /S| THIN LOCKNUT 2
5 |6B/197.1-10 T4E 10 WASHER 10 3
6 [T60-01000001 BHEEH LINK ROD 1
7 |F25-07000304W KBRS NUT 3/8" 1
g [F25-07000303W Bhdg TUBE , BOLT |
9 |F25-07000301W 1A LINK ROD , TURNING |
10 |F25-07000302W ¥R BOLT 1
1 [160-07000300V AR LINK ROD ASSY 1




TO0Z 1t PAGE 47 0F 56

AR | BYeas

PARTS NAME: ELECTRICAL SYSTEM T




160 ZE

PAGE 48 OF 56

2aELh | BYsa
PARTS NAVE: ELECTRICAL SYSTEN I
SN, PART NO. DESCRIPTION DESCRIPTION ny REMARKS
SBSE | F0ES FEEHEX) FEAHED e ki
I |T60-07010000 g eatk CONTROL BOX ASS'Y 1
)| 560 %k CLAWP )
3| F15-130002008 RAFXA% STARTING SWICH ASS' Y 1
& T85-08000100 BYEE (H1) CONTROL CABLE, TEN PI 1
S| F15-11000002% BASTEM PLATE , CONTROL BOX 1
6 |GB/T819. 2-5x12 TEETEET Wk 12 SCREW PAN HEAD M3X12 )
T FI5-13020007% i | THR THROTTLE HANDLE , INCHING 1
8 | FL5-13000003W n A BUSH , CAM )
9 | FL5-13020006W MR E BUSH , HANDLE 1
10| F15-11000001% ES T ET BLOCK , RUBBER 1
11 [ F15-13000014¥ BEVE TACKET , CABLE 1
10 |F4-01090401 AE %A% STOPER |, 1ANG ROPE 4SS Y 1
13 | 15130004008 REFRA% ENGINE STOP SWICH ASS'Y 1
14 | FLS-130002030 BB INSULATED PLUG 'B" )
15 | FLs-13000202 BRELA INSULATED PLUG "4" 1
16 | F15-13020001% g)ez COVER, CONTROL BOX 1
17 [ F15-13000013W UL EK SYALL COVER , CONTROL BOY |
18 | F15-13020005W HH4E B WASHER "B" | VAVE 1
19 [FI15-130201008 SEREAH LOCKED DISK 48§'Y 1
0 | F15-130200000 A% TORSION SPRING 1
0| FI5-13020003W B4E% EACH LOCKED PULLEY 1
20| F15-130200048 HREEER PLATE , PULLEY SPRING |
23 | GB/T818-4x6 TR L EANX6 PAN HEAD SCREV X6 )
24 [FI5-130200008 U244 COVER 4SS Y, CONTROL BOX 1
25 |GB/T5783-48x30 R~ g X3 BOLT M8X30 1
2 |B/197.1-8 T4E 8 VASHER 8 |
27 T20-130003008 ek e JACHINE , COVTROL ACCELEROGRAPA 1
28| F15-13000007W YHeE VASHER 1
9 [GB/T896-6 Fo#E 6 PIN , COTTER 6 3
30| F25-07000007W BENZEL D CONTROL CABLE TIE_IN "B’ )
3 [ ELS-130000020 itk CAM MECHANTSN 1
3 | GB/T818-3x14 TR L B3R PAN HEAD SCREW M3K14 )
3 [FI5-130008008 W Fx INCHING SWITCH 1
3 [FI5-13000003% kS S PLATE 1
35 [F15-13000004¥ EGR:E PULLEY |
3| F15-13000001W EGES 38 SHIFT SPRING PLATE "B’ 5
31 [ FI5-12000016W 7l 16 MARK 16 |
3| 6B/76170-U6 ~AGE N NUT M6 3
39| F15-13000008V ERAARE f WRARABLE PLATE , CAM MACHANISM | 1
40 | F15-13000700V &R SHIFT SWING LINK 1
40 | FI5-13000601W WY EE A% ADJUSTER FASTNESS ASSY 1
42 | GB/T578345x25 AR W55 BOLT M5x25 )
43 |B/T6170-H5 NABES NUT 13 )




160 ZE

PAGE 49 OF 56

e
PARTS NAVE: ELBCTRICAL SYSTRM I
SN, PART NO. DESCRIPTION DESCRIPTION ny REMARKS
SBEE | BB EEAR () B4R GED 2 ki
44 [FI5-130003008 R BUZZER ASSY !
45 |F15-130006000 5 B4 ADIUSTER PIN 1
46 |6B/T5287-6 SARE 6 BIG WASHER 6 3
7 |F15-13000006W EHRER WEARABLE PLATE 1
48 |FI5-130000110 THEIE BUSH , SHIFT SWING LINK 1
49 [F15-13000012W ) en BRACKET , CONTROL BOX 1
S0 [F15-120000130 ik 13 WARK 13 |
0 [FIS-13000015W AEM COVER , VATERPROOF 1
0 |FI5-130000100 B FRRA BLOCK , CONTROL HANDLE 1
53 |6B/1936. 1-5 EHELE 5 WASHER , LOCKED § )
s4|GB/T819. 2518 + AL AT M58 SCREW, PAN HEAD M5x18 7
55 [E4-L0040100W RAF XAk SWITCH ASSY, TILT 1
6 |F15-13010001 BYFH CONTROL HANDLE |
7 [F15-13010002 BUFE CONTROL HANDLEBAR |
58 {6B/T84. 5-ST4. 812 TR L EEASTA §x 1) [SCREN, PAY HEAD ST, 8x12 |
59 |GB/T818-M4x10 TR A LB 10 SCREW, PAN HEAD M4X10 3
60 |F15-13010009W BUFRE COVER , CONTROL HANDLE |
61 |F15-13010003W %% SPRING , COMPRESSION 1
60 |F15-13000004 Y el PART , ORIENTATION CONTROL 1
63 |F15-13010008 Rl ER PLATE , ORIENTATION PART |
64 |6B/T820-N6x90 T LR THeX90 SCREW, PAN HEAD Mx90 3
65 |B4-07000015 FRITER CHAFING PLATE, WIRE |




PAGE 50 OF 36

ft)

=\

f

ENGINE ASSY REPAIR KIT)

RANER (B

TOOT (3

PARTS NAME:




TOOT 3

PAGE 51 OF 36

FUMLH: | KATER (Z84)
PARTS NAME: | ENGINE ASSY (REPAIR KIT)
SN PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
HSEEE | R4 AR AR D) %E &t
I |160-05010000 B 4 4 CRANKCASE ASSY 1
1 [T60-05010201 A (RANKCASE 1
3 |F25-00000014 A4 D8x1) DOVEL PIN (8x12 )
4 [T60-05010100 ik CYLINDER CASE 1
5 |6B/197.1-8 T4E 8 WASHER 8 6
6 |T60-05010001 A M8xd0 BOLT M8x40 6
7 |6B/197.1-10 T48 10 WASHER 10 8
§  |140-05000030 B M10x1. 25555 BOLT M10xL. 2553 8
9 |160-05000014 B5440 OlxOTx255 AIR PIPE A ®2x®7x255 1
10 [115-04000013 kg C (LIP SPRING C.0IL PIPE 8
11 |T15-03010202 b WATER NIPPLE 1
12 |T85-05010300 ER:Y Rk OIL NIPPLE ASSY 1
13 |T85-05010300 % 4 1B 0IL NIPPLE ASSY B 3
14 [160-05000015 E5%4B OO Txdds AIR PIPE B 0 JxDTxd4s5 1
15 |160-05000016 BA40 0l DTx350 AIR PIPE C ©2x®7x350 1
16 |160-05000017 FA%D ©xd7x170 AIR PIPE D ®2x®7x170 )
17 [F25-05000016 REE% PIPE CLANP |
18 |GB/T5783-M6x12 A N6x12 BOLT Méx12 )
19 |GB/T97. 1-6 T4E 6 WASHER 6 2
20 [T60-05000009 ik ANODE, COVER )
20 |T60-05000008 MAREHE ANODE, SEAL CIRCLE )
20 |T60-05000007 il ANODE )
23 |185-05020403 W 30xd7x7 0IL SEAL 30x47x7 1
24 |160-0502020 W 180325 0IL SEAL 18x32x5 1
25 |T60-05020205 i FAR0R E 65, 8x2.4 0 RING 65. 8x2. 4 1
26 |160-05020201 VEIDLLS HOUSING, 0IL SEAL |
2T |T60-05020204 EEGH S G HOUSING, RUBBER BOND 1
28 [760-05020200 i3t AL HOUSING ASSY 1
29 |GB/T97.1-6 T4E 6 WASHER 6 3
30 [6B/T5783-M6x20 AAER Nox20 BOLT Méx20 3
31 |160-05000044 Hy R BRACKET |
30 |6B/T5783-Mex12 A Mexl) BOLT Méx12 |
33 |160-05000043 RiBEET R STAY, LEFT |
34 (6B/T97. 1-6 TH#E 6 WASHER 6 )
35 6B/T5783-M6x12 KB N6x25 BOLT Méx25 )
36 (T60-05000010 FANEE 4 GASKET, INNER COVER 1
37 |760-03000011 EERZ INNER COVER, EXHAUST 1
38 |T60-05000012 #AEEHE GASKET, OUTER COVER 1
39 |160-05000013 EENZ OUTER COVER, EXHAUST |
40 |185-01030006 % CLAMP |
41 |6B/T97.1-6 T#E 6 WASHER 6 18
42 |GB/T5783-M6x35 sk M6x35 BOLT M6x35 16
43 (6B/T5783-M6x25 b M6x2S5 BOLT M6x25 )




EY =2 PAGE 52 OF 56

FUMLH: | KATER (Z84)
PARTS NAME: | ENGINE ASSY (REPAIR KIT)
SN PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
BEEH | EHRE AR AR D) H &t
4 [F15-07010021 ThEE COVER, THERMOSTAT 1
45 [F15-07010022 TEEEH GASKET, THERMOSTAT 1
46 |T15-04000010 TRE THERMOSTAT 1
47 |185-05000003 O 5 3t GASKET 1
48 [F15-04000002 HobEE PLUG, DRAIN (1L 1
49 |T60-05000019 KaHl R HANGING HOOK , ENGINE 1
50 |6B/T3783-M8x20 AR N8x0 BOLT M8x20 )
51 [760-05000001 Alig bt GASKET, CYLINDER HEAD |
52 |T60-05000002 s CYLINDER COVER |
53 [T40-05000100 RERAT THERMO SWITCH, ASSY |
54 {T60-05000003 At SRR GASKET, CYLINDER COVER 1
55 |160-05000004 Afig OUTER COVER, CYLINDER 1
56 |BPRTHS XTLE BPRTHS SPARK PLUG 3
57 |T40-05000031 AR M8x70 BOLT M8x70 14
5§ [0B/T97.1-8 T4E 8 WASHER 8 14
59 [185-05020003 4 3 36X46X6 0IL SEAL 1
60 [T60-05020104 RE A (F4) QUILL BEARING (WITH PIN) 1
61 [120-06020115 0! B45x). 65 0-RING 45x2. 65 1
61 [160-05020101 i R AA SWING BLOCK A 1
63 [140-05020103 B WEARING PIECE, CONNECTING ROD| 6
64 [160-05020105 EH CONNECTING ROD 3
65 |T60-05020104 RerBA QUILL BEARING 3
66 (160-05020106 44 FL HB SWING BLOCK B )
67 [T40-05020010 RERTaA BEARING )
68 [T40-05020107 #E CIRCLIP 2
69 [T60-05020108 EHEE SEAL RING )
70 |160-05020109 84 R3O SWING BLOCK C )
7 (T60-05020110 B ALD SWING BLOCK D 1
77 {T60-05020110-1 Fst % TAM, SWING BLOCK 1
73 |T20-06020102 i PIN, CRANKSHAFT 3
74 |185-05020007 EEL WASHER, PISTON 6
75 |T60-05020006 Bl kR4 ©2. 5x17.862-2, 4 | NEEDLE ROLLER @2. 5x17.862-2| 84
76 |T40-05020006 EEALHE CIRCLIP, PISTON PIN 6
77 |T60-05020002 EEH PIN, PISTON 3
78 [T60-06020001 EE PISTON 3
79 |T20-06020004 EERAM PISTON RING )
80 |T60-05020100 tsh AT A1 CRANKSHAFT ~ ASSY |
81 |T40-05020011 Ol 3R $h 6306 QUILL BEARING |
80 [T60-05020001 WATME LOCATING PIECE, BEARING |
83 |GB/T879. 3-3410 EA AR X10 PIN 3110 )
84 [T60-05020400 4 k4 AU CRANKSHAFT BEARING ASSY 1




PAGE 53 OF 36

TOOT (3t

B e

\I\ﬂ\)NﬁlJ,J\\\\ N iy uN
oD ) A 2
Y waZ W ===

(O N O vt G R =
g N N
Sl QRer g =e:

5

ft)
APPENDIX 1 (REPAIR KIT)

=
=\ S e o NN
_ 3 N N
ANY = @ iSH < e\
— Q - D
f} //ﬂ/mw =y
~— N / 2\ \w)@ /
= R~ AR / \ \
== K& Y 5 { \ e \
Ol \}w \{\Dr\ﬁ el - .
WZE \& WA DR /
o DN DN o o c R B e e e
B 1N (@ ) @y \ AND T L P NP NP =~
I w Oor o7 SN EeEEEEE
Sy = \ 2 2 o N
\ > p 2 <D AV

Jigd;
PARTS NAE

A — an)\\ﬁ H\Wuwﬂ\%fuﬁ“\\ga / 7o)
) I ! R
i Ve 12 / \\ / 11 \
e A\ \
- == == A O AT RS T T R S
Sy b/ \ [N jod OMW\K\\\W - KWFM)\N\R\OL\\WU\WUW/
N ) >
7/ W
\ \E/V A X s mm oo m = gmn L O\ —
» \§XMM\\\,MM YA S VA SN N
N\ I I o re mn e TSN
A /EN At i L N\
/, ;MPM/ <|\, \M@/«&AN(// ﬁ/mx%/x/%mws A\ /m /ﬁx//,// TN,
A VAN NSRSEISRRNINY NS
(NN =T N e\t
AN &WVMb VNG
LN T N D o DT rb\
7

-0 a7 -

BN N T
LK (PR fIZK
,/;\‘1 CeYE oY




TOOT 3

PAGE 54 OF 36

FUELT |WET (BB
PARTS NAME: |APPENDIX 1 (REPAIR KIT)
SN PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SEEE | RIGT AR ER ARG %8 &
1 [T60-05040001-1 IR 5 5 GASKET, VALVE SEAT !
1 |T60-05040001 IR 5 54 GASKET, VALVE SEAT 1
3 |T60-05000803 HAHFEEHE SEAL, INTAKE SILENCER 3
4 |160-05000003 Al e B H GASKET, CYLINDER COVER |
5 |T60-05000001 AliE 44 GASKET, CYLINDER HEAD 1
6 [F15-07010022 HEELH GASKET, THERMOSTAT 1
7 |160-05000010 FANEEHE GASKET, INNER COVER 1
8 |160-05000012 #ASEEHE GASKET, OUTER COVER |
9 |185-05020003 i 4 1 3 3 30K46X6 0IL SEAL 1
10 |120-06020115 0 B 45x2. 65 0-RING 45x2. 65 1
11 |185-05020403 i3t 30xd7x7 0IL SEAL 30x47x7 |
12 |160-05020202 i3 181325 0IL SEAL 18325 1
13 [760-05020205 W F OB 65, 8x2.4 0 RING 65.8x2. 4 |
14 |6B/T3452. 1932, 5x1. 8 AT % £ E 03, 5x1. 8 SEAL, FILTER CUP 1




PAGE 55 OF 56

ft)
APPENDIX 1T (REPAIR KIT)

=\

f

WEET (%

160 3

i s

PARTS NAME:

g




T60 ZHFM PAGE 56 OF 56
TAEH |mpen (B4
PARTS NAME:  [APPENDIX IT (REPAIR KIT)
SN, PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
5BEE  |R44S AR B4 5 ) %8 i
I |T60-00000005 Kol e a4 GASKET, ENGINE |
) |T60-02010002 A GASKET, OUTLET MANIFOLD 1
3 |T60-02000004 BEDTHE SEAL, OUTLET 1
£ 16002000002 EBETHE SEAL, OUTLET MANIFOLD |
5 [T85-00000013 BY LR PLASTIC COVER |
6 |185-04000011 AR 88 i 9x 195 OIL SEAL 9x19x3, CAM SHAFT | 1
T |JASO F404 31-50 EHOR E49. 4x3. 1 0-RING 49. 4x13.1 1
8§ |T85-04000402 KEAR INNER SHELL, VATER PUMP 1
9 [185-04000300 KE# TMPELLER, VATER PUMP 1
10 |185-04000017 SMYR 5 UPPER GASKET, OUTER PLATE 1
11 |185-04000016 IREL OUTER PLATE 1
12 |T85-04000015 ST E S LOVER GASKET, OUTER PLATE 1
13 [T85-04000014 KR 5 44 GASKET, WATER PUNP BASE 1
14 [T85-04000204 ACRIEOR EI46. 7x3. 1 0 - RING, VATER PUNP BASE 1
15 |185-04000202 LSk 0IL SEAL 4
16 |F4-03000024 EAEES GASKET 2
17 (78504000603 AT 7%= E 0-RING, COVER 1




T60 Z4F PAGE 1 OF V
FALH | RHERALE
PARTS NAME:  [PARTS CATALOGUE INDEX

ThkE Rl EHke s FhRE e

PART NO. PAGE/NO. PART NO. PAGE/N. PART NO. PAGE/NO.

6-44 10-32-UNF-2B 30-18 F15-05000011 49-57 F15-13010002W
28-56 BPR7HS 10-27 F15-05010001 49-62 F15-13010004W
44-62 (B308-3 10-26 F15-07000003W 49-61 F15-13010005W
44-16 (B308-4 34-21 F15-07000016 49-63 F15-13010008W
6-47 (B62-M6 21-10 F15-07000021 49-60 F15-13010009W
48-2 HT2. 5X60 28-44 F15-07010021 49-52 F15-13010010W
43-4) TASO F404 31-065 28-45 F15-07010022 48-24 F15-13020000W
14-27 TASO F404 31-50 23-3 F15-07060001 48-16 F15-13020001W
46-3 TASO F404-24-016 30-3 F15-07080000 48-20 F15-13020002¥
43-6 TASOF404 24-017 30-6 F15-07080001 48-21 F15-13020003W
44-47 TASOF404 24-018 30-4 F15-07080002 48-22 F15-13020004W
5-35 JB/T727. 1-M10x32 10-31 F15-07130303 48-18 F15-13020005W
2-24 JB/T7940. 1-M6 21321 F15-07150300W 48-9 F15-13020006W
5-18 JB/T7940. 1-M6 23-22 F15-07150301W 48-7 F15-13020007W
43-25 JIS B 2401-P24 41-1 F15-09000000 48-19 F15-13020100W
43-16 TIS B 2401-P40 41-2 F15-10000000 10-17 F25-00000004
43-26 JIS B 2407-P24T2 41-9 F15-10000001 27-3 F25-00000014
43-15 JIS B 2407-P40T2 41-8 F15-10000002 5-25 F25-01010009
43-7 TIS FG46 41-7 F15-10000003 2-23 F25-01010011
44-60 JIS FG5 41-3 F15-10010000 46-2 F25-01010012¥
44-18 JIS FG6 41-6 F15-10020000 10-19 F25-03000006
43-38 JISB2401 P9 48-10 F15-11000001W 10-20 F25-03000007
15-42 KOYO 26882-N 48-5 F15-11000002W 14-7 F25-04000007
14-19 144649 H1-CAP K0Y0 49-50 F15-12000013W 14-34 F25-04000031
14-22 NSK 1620 48-37 F15-12000016W 27-17 F25-05000016
15-55 NTN 6207 15 C-3 48-36 F15-13000001W 19-2 F25-05000025
15-59 NTN HK 2526NS 48-31 F15-13000002W 19-1 F25-05000026
49-65 E4-07020015W 48-34 F15-13000003W 23-23 F25-05090100W
49-55 E4-10040100W 48-35 F15-13000004W 39-6 F25-05160021
5-6 F4-01090006 48-8 F15-13000005W 39-4 F25-05160501
5-4 F4-01090007 49-47 F15-13000006W 23-1 F25-05170101W
6-54 F4-01090401 48-28 F15-13000007W 23-15 F25-05170201W
48-12 F4-01090401 48-39 F15-13000008W 23-16 F25-05170202W
14-30 F4-03000023 49-48 F15-13000011W 23-8 F25-05170400W
14-31 F4-03000024 49-49 F15-13000012W 37-6 F25-06000006
30-1 F4-04000030 48-17 F15-13000013W 12-20 F25-07000005W
30-23 F4-04090005 48-11 F15-13000014W 46-4 F25-07000006W
30-24 F4-04090011 49-51 F15-13000015W 48-30 F25-07000007W
10-39 F4-04130002 48-3 F15-13000200W 46-9 F25-07000301W
39-) F4-04130102 48-15 F15-13000202W 46-10 F25-07000302W
10-29 F4-05000200 10-22 F15-13000203W 46-8 F25-07000303W
21-9 F8-05000007 48-14 F15-13000203W 46-7 F25-07000304¥
21-11 F8-05000021 49-44 F15-13000300W §-15 F40-00000002
§-1 F15-00000006 6-53 F15-13000400W 45-4 F40-00000006D
17-11 F15-00000006 48-13 F15-13000400W 10-37 F40-03000014W
12-21 F15-00000012 48-41 F15-13000601W 45-1 F60-00000012
-2 F15-01010007 49-45 F15-13000602W 45-3 F60-00000013
28-48 F15-04000002 48-40 F15-13000700W 3-56 F60-01010002
10-21 F15-05000003 48-33 F15-13000800W 2-18 F60-01010004
10-15 F15-05000009 49-56 F15-13010001W 2-15 F60-01010102




T60 Z4F PAGE 1T OF V

FAfsi: | RHERhEA

PARTS NAME:  [PARTS CATALOGUE INDEX
i n&/F% FHRE T&/F5 i T4/ 5
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
2-17 F60-01010103 44-84 F60-06020020 30-26 T40-05080004
3-58 F60-01010104 44-85 F60-06020021 30-27 T40-05080005
2-21 F60-01010201 44-63 F60-06020100 30-28 T40-05080006
43-1 F60-06000000 44-66 F60-06020101 30-29 T40-05080007
43-36 F60-06000001 44-65 F60-06020102 39-20 T40-05110002
43-32 F60-06000002 44-67 F60-06020103 39-21 T40-05110003
43-33 F60-06000003 44-69 F60-06020200 43-17 T40-10000001
43-34 F60-06000004 44-70 F60-06020201 2-40 T60-00000002
44-43 F60-06000005 43-40 F60-06030000 2-37 T60-00000003
44-46 F60-06000006 5-1 T15-01020400 8-21 T60-00000004 (22F)
44-45 F60-06000007 27-11 T15-03010202 8-2 T60-00000005
43-43 F60-06000008 18-46 T15-04000010 10-24 T60-00000006
44-44 F60-06000009 27-10 T15-04000013 6-51 T60-00000008BW
44-50 F60-06000010 30-8 T15-04000023 12-31 T60-00010001
43-31 F60-06000011 12-2 T15-04030103 12-27 T60-00010002
43-30 F60-06000101 12-28 T20-03000006 12-29 T60-00010003
43-29 F60-06000102 6-50 T20-06000037W 12-30 T60-00010004
43-27 F60-06000200 25-21 T20-06020004-1 12-33 T60-00010100(22F)
43-28 F60-06000201 25-15 T20-06020102 12-33 T60-00010100W (20)
43-2 F60-06010000 25-3 T20-06020115 46-6 T60-01000001
43-5 F60-06010002 21-6 T20-06040010 2-20 T60-01010001
43-4 F60-06010003 12-14 T20-06050002 2-28 T60-01010004
43-18 F60-06010004 12-8 T20-06050302 2-29 T60-01010005
43-19 F60-06010006 48-217 T20-13000500W 2-30 T60-01010006
43-20 F60-06010007 39-39 T36-04050006 3-57 T60-01010101
43-211 F60-06010008 6-53 T40-01020101 2-26 T60-01010301
43-22 F60-06010009 17-1 T40-02010003 45-2 T60-01020000
43-23 F60-06010010 17-3 T40-02010005 5-7 T60-01030001
43-3 F60-06010100 14-2 T40-04000012 5-14 T60-01030002
43-8 F60-06010200 17-10 T40-04000013 5-16 T60-01030003
43-9 F60-06010201 17-21 T40-04000021 5-5 T60-01030101
43-13 F60-06010203 19-18 T40-05000018 6-61 T60-01030200
43-11 F60-06010204 30-15 T40-05000024 5-43 T60-01030201
44-51 F60-06020000 39-38 T40-05000027 5-42 T60-01030202
44-61 F60-06020001 39-12 T40-05000028 8-20 T60-02000005 (22+F)
44-72 F60-06020002 39-11 T40-05000029 8-14 T60-02000001
44-73 F60-06020003 27-8 T40-05000030 8-13 T60-02000002
44-68 F60-06020004 28-517 T40-05000031 8-12 T60-02000003
44-71 F60-06020005 28-53 T40-05000100 8-11 T60-02000004
44-59 F60-06020006 21-16 T40-05000100 10-25 T60-02000007
44-58 F60-06020008 12-6 T40-05000704W 8-3 T60-02010001
44-37 F60-06020009 25-18 T40-05020006 8-8 T60-02010002
44-19 F60-06020010 25-9 T40-05020011 8-9 T60-02010003
44-80 F60-06020011 25-24 T40-05020011 8-10 T60-02010005
44-11 F60-06020013 25-5 T40-05020103 10-3 T60-03000001
44-56 F60-06020014 25-10 T40-05020107 10-18 T60-03000002
44-55 F60-06020015 30-14 T40-05080000 10-28 T60-03000003
44-81 F60-06020017 30-20 T40-05080001 10-23 T60-03000004
44-82 F60-06020018 30-22 T40-05080002 10-32 T60-03000005
44-83 F60-06020019 30-21 T40-05080003 10-33 T60-03000006




160 3

PAGE Il OF V

FAGLA | ZHERREL

PARTS NAME:  [PARTS CATALOGUE INDEX
KT RA&/FS KT n&IF% KT R&/F5
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO.
10-5 T60-03000007 12-23 T60-05000040 32-9 T60-05040001-1
10-9 T60-03000008 40-47 T60-05000042 32-8 T60-05040002
10-10 T60-03000009 27-33 T60-05000043 32-10 T60-05040100
10-4 T60-03000010 21-31 T60-05000044 34-1 T60-05040200
10-35 T60-03000010 40-49 T60-05000044 34-5 T60-05040201
10-35 T60-03000010BW 21-17 T60-05000100 34-6 T60-05040202
10-35 T60-03000010% 21-14 T60-05000200 35-64 T60-05040203
10-36 T60-03000011 19-3 T60-05000300 35-66 T60-05040204
10-40 T60-03000011 19-22 T60-05000300W 35-67 T60-05040205
10-1 T60-03000100 32-16 T60-05000400 35-61 T60-05040206
10-14 T60-03000200 12-11 T60-05000500 35-63 T60-05040207
23-20 T60-03000300W 12-10 T60-05000501 34-18 T60-05040208
15-63 T60-04000000(22) 12-19 T60-05000700 34-13 T60-05040209
15-63 T60-04000000W (20+) 12-18 T60-05000701 35-62 T60-05040210
15-37 T60-04000002 32-3 T60-05000800 34-24 T60-05040211
15-43 T60-04000100 32-4 T60-05000803 34-17 T60-05040212
15-52 T60-04000601 23-6 T60-05000900W 34-10 T60-05040213
14-17 T60-04010000(22) 27-1 T60-05010000 34-9 T60-05040214
14-17 T60-04010000W (20+) 27-6 T60-05010001 34-20 T60-05040215
17-18 T60-04020000 27-4 T60-05010100 34-22 T60-05040216
28-51 T60-05000001 27-1 T60-05010201 34-19 T60-05040217
28-52 T60-05000002 25-19 T60-05020002 34-12 T60-05040218
28-54 T60-05000003 25-17 T60-05020006 34-11 T60-05040219
28-55 T60-05000004 25-23 T60-05020007 34-7 T60-05040220
27-22 T60-05000007 25-22 T60-05020100 34-8 T60-05040221
27-21 T60-05000008 25-4 T60-05020101 34-4 T60-05040222
27-20 T60-05000009 25-7 T60-05020104 34-26 T60-05040223
27-36 T60-05000010 25-6 T60-05020105 34-27 T60-05040224
27-37 T60-05000011 25-8 T60-05020106 34-30 T60-05040225
27-38 T60-05000012 25-11 T60-05020108 34-31 T60-05040226
27-39 T60-05000013 25-12 T60-05020109 34-28 T60-05040227
27-9 T60-05000014 25-14 T60-05020110-1 34-29 T60-05040228
27-14 T60-05000015 25-13 T60-05020112 34-32 T60-05040229
27-15 T60-05000016 27-28 T60-05020200 34-33 T60-05040230
27-16 T60-05000017 27-26 T60-05020201 34-35 T60-05040231
28-49 T60-05000019 27-24 T60-05020202 34-36 T60-05040232
12-1 T60-05000020 271-27 T60-05020204 34-39 T60-05040233
19-16 T60-05000021 27-25 T60-05020205 34-40 T60-05040234
19-17 T60-05000022 25-2 T60-05020300 35-65 T60-05040235
19-21 T60-05000023 25-26 T60-05020400 35-45 T60-05040236
21-7 T60-05000024 19-7 T60-05030000 35-48 T60-05040237
21-5 T60-05000025 19-13 T60-05030001 34-43 T60-05040238
21-15 T60-05000026 23-12 T60-05030004 35-52 T60-05040239
30-17 T60-05000030 19-15 T60-05030100 35-49 T60-05040240
30-19 T60-05000032 19-14 T60-05030102 35-50 T60-05040241
30-16 T60-05000033 19-12 T60-05030200 35-51 T60-05040242
30-11 T60-05000035 19-8 T60-05030300 35-56 T60-05040243
30-2 T60-05000036 23-24 T60-05030400BY 35-58 T60-05040244
21-3 T60-05000038 23-24 T60-05030400FW 35-57 T60-05040245
12-3 T60-05000039 32-7 T60-05040001 35-47 T60-05040246




T60 Ef&Fit PAGE VI OF V

FAfAR: | RERREA

PARTS NAME:  [PARTS CATALOGUE INDEX

FHRE RA&/F 5 ZHRT n&Fg ZHRE R
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
35-46 T60-05040247 6-56 T85-01010701BW 14-20 T85-04000003-1
35-53 T60-05040248 6-58 T85-01010702BW 14-20 T85-04000003-2
34-42 T60-05040249 6-59 T85-01010703BW 14-20 T85-04000003-3
34-41 T60-05040250 6-60 T85-01010705BW 14-20 T85-04000003-4
35-44 T60-05040251 2-10 T85-01020001 14-20 T85-04000003-5
39-1 T60-05050000 3-60 T85-01020002 14-20 T85-04000003-6
39-7 T60-05050001 3-59 T85-01020003 14-20 T85-04000003-7
39-40 T60-05050001 2-43 T85-01020004 15-41 T85-04000004-1
39-5 T60-05050002 2-42 T85-01020005 15-41 T85-04000004-2
40-46 T60-05050100 3-44 185-01020006 15-41 T85-04000004-3
37-1 T60-06000000 3-45 T85-01020007 15-41 T85-04000004-4
37-4 T60-06000001 2-11 T85-01020008 15-41 T85-04000004-5
37-2 T60-06000002 3-48 T85-01020010 15-41 T85-04000004-6
37-18 T60-06000003 5-12 T85-01030002 15-41 T85-04000004-7
37-7 T60-06000004 5-13 T85-01030002-1 14-36 T85-04000006
37-12 T60-06000005 6-46 T85-01030003 15-40 T85-04000007
37-15 T60-06000006 5-15 T85-01030005 14-29 T85-04000008
37-13 T60-06000007 27-40 T85-01030006 14-26 T85-04000009
12-17 T60-06000601 5-24 T85-01030007 14-25 T85-04000011
12-15 T60-06000602 6-48 T85-01030008 17-9 T85-04000013
12-16 T60-06000603 5-38 T85-01030009 14-16 T85-04000014
25-20 T60-06020001 5-36 T85-01030010 14-10 T85-04000015
46-11 T60-07000300W 5-34 T85-01030011 14-9 T85-04000016
48-1 T60-07010000 5-31 T85-01030012 14-8 T85-04000017
37-17 T60-08000004 5-27 T85-01030013 14-18 T85-04000018
37-3 T60-09000001 5-29 T85-01030014 15-61 T85-04000020
37-16 T60-09000002 5-20 T85-01030015 15-62 T85-04000021
37-5 T60-09000003 5-21 T85-01030016 15-38 T85-04000022
3-52 T85-00000001 5-22 T85-01030017 14-33 T85-04000023
3-51 T85-00000002 S-41 T85-01030018 17-17 T85-04000024
2-4 T85-00000003 5-11 T85-01030102 17-19 T85-04000025
3-49 T85-00000004 5-8 T85-01030200 17-20 T85-04000026
2-39 T85-00000007 5-26 T85-01030301 15-60 T85-04000027
17-16 T85-00000011 5-39 T85-01030500 14-11 T85-04000200
17-8 T85-00000012 17-4 T85-02000002 14-12 T85-04000201
3-46 T85-00000020 2-1 T85-02000005 14-14 T85-04000202
2-41 T85-0000006 17-2 T85-02010004L 14-15 T85-04000203
3-53 T85-00000100 17-2 T85-02010004X 14-13 T85-04000204
12-35 T85-00010008 8-7 T85-02010010 14-6 T85-04000300
12-25 T85-00010010 2-8 T85-02020001 14-4 T85-04000401
12-34 T85-00010200 2-1 T85-02020002 14-5 T85-04000402
2-16 T85-01010203 2-5 T85-02020003 17-7 T85-04000404
2-32 T85-01010206 2-6 T85-02020004 17-6 T85-04000405
2-33 T85-01010207 2-9 T85-02020100 15-51 T85-04000500
2-34 T85-01010208 10-34 T85-03000006 15-50 T85-04000501
3-50 T85-01010209 10-38 T85-03000007 15-46 T85-04000502
2-25 T85-01010210 10-8 T85-03000010 15-47 T85-04000503
3-55 T85-01010400 10-2 T85-03000011 15-48 T85-04000504
3-54 T85-01010403 14-35 T85-04000001 15-49 T85-04000505

6-55 T85-01010700BW 14-21 T85-04000002 15-45 T85-04000506




T60 Z4F PAGE V OF V

FAGLA | ZHERREL

PARTS NAME:  [PARTS CATALOGUE INDEX

Tk e el Bk e AR S il
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
15-44 T85-04000507 43-37 T85-06010009
15-56 T85-04000600 44-75 T85-06010204
15-58 T85-04000601 44-74 T85-06010205
15-57 T85-04000603 43-14 T85-06010403
15-54 T85-04000604 37-11 T85-07000007
15-53 T85-04000606-1 46-1 T85-08000100W
15-53 T85-04000606-2 48-4 T85-08010100
15-53 T85-04000606-3

15-53 T85-04000606-4

15-53 T85-04000606-5

15-53 T85-04000606-6

15-53 T85-04000606-7

28-47 T85-05000003

23-11 T85-05000023

19-6 T85-05000039

40-48 T85-05000040

6-52 T85-05000042BW

27-12 T85-05010300

27-13 T85-05010300

25-1 T85-05020003

25-16 T85-05020007

27-23 T85-05020403

23-17 T85-05030002

23-14 T85-05030003

23-13 T85-05030004

23-19 T85-05030200

12-22 T85-05060012

32-14 T85-05060405

39-18 T85-05070001

39-19 T85-05070002

39-14 T85-05070006

39-15 T85-05070007

39-13 T85-05070008

39-17 T85-05070009

39-16 T85-05070010

39-23 T85-05070011

39-24 T85-05070012

39-28 T85-05070013

39-25 T85-05070014

39-27 T85-05070015

39-26 T85-05070016

39-29 T85-05070017

39-30 T85-05070018

39-32 T85-05070019

39-31 T85-05070020

39-33 T85-05070021

39-34 T85-05070022

39-3 T85-05070023

32-13 T85-05160236

43-39

T85-06010002






